
Contents 1

Engine Assembly_Bullet500_EUROIV ................................................................................................................................................................................................. 6

Cover LH_Bullet500_EUROIV .............................................................................................................................................................................................................. 8

Crankcase LH_Bullet500_EUROIV ..................................................................................................................................................................................................... 10

Clutch_Bullet500_EUROIV................................................................................................................................................................................................................. 12

Crankcase RH - Cover Side_Bullet500EUROIV.................................................................................................................................................................................. 14

Gear Train Assembly_Bullet500_EUROIV......................................................................................................................................................................................... 18

Crankcase RH_Bullet500EUROIV....................................................................................................................................................................................................... 21

Crankcase LH - Cover Side_Bullet500_EUROIV ................................................................................................................................................................................ 24

Crank Shaft_Bullet500_EUROIV ........................................................................................................................................................................................................ 27

Gear Shift Assembly_Bullet500_EUROIV.......................................................................................................................................................................................... 29

Kick Starter_Bullet500_EUROIV ........................................................................................................................................................................................................ 31

Cover RH_Bullet500_EUROIV............................................................................................................................................................................................................ 33

Piston, Rings & Cylinder Barrel_Bullet500_EUROIV ........................................................................................................................................................................ 37

Cylinder Head_Bullet500_EUROIV.................................................................................................................................................................................................... 39

Frame LH_Bullet500_EUROIV............................................................................................................................................................................................................ 42

Solenoid & Reed Valve Assembly_Bullet500_EUROIV .................................................................................................................................................................... 45

Frame RH_Bullet500_EUROIV ........................................................................................................................................................................................................... 47

Fuel Injection & Sensors_Bullet500_EUROIV ................................................................................................................................................................................... 50

Filter Box Assembly_Bullet500_EUROIV........................................................................................................................................................................................... 53

Evaporative Emissions_Bullet500_EUROIV ...................................................................................................................................................................................... 56

Handle Bar & Controls_Bullet500_EUROIV ...................................................................................................................................................................................... 58



Contents 2

Fuel Tank_Bullet500_EUROIV ........................................................................................................................................................................................................... 61

Seat Assembly_Bullet500_EUROIV ................................................................................................................................................................................................... 63

Exhaust Pipe & Silencer_Bullet500_EUROIV .................................................................................................................................................................................... 65

Steering Stem & Headlamp Casing_Bullet500_EUROIV .................................................................................................................................................................. 67

Front Fork_Bullet500_EUROIV .......................................................................................................................................................................................................... 70

CONTROL CABLES_BULLET500_EUROIV ........................................................................................................................................................................................... 73

Front Mudguard_Bullet500_EUROIV................................................................................................................................................................................................ 75

Front Wheel_Bullet500_EUROIV....................................................................................................................................................................................................... 78

Rear Wheel_Bullet500_EUROIV........................................................................................................................................................................................................ 81

Rear Shockabsorbers_Bullet500_EUROIV ........................................................................................................................................................................................ 84

ABS Mounting To Frame_Bullet500_EUROIV................................................................................................................................................................................... 86

Antilock Brake System_Bullet500_EUROIV ...................................................................................................................................................................................... 88

Swing Arm Assembly_Bullet500_EUROIV ........................................................................................................................................................................................ 90

Rear Mudguard Assembly_Bullet500_EUROIV ................................................................................................................................................................................ 92

Electrical Box_Bullet500_EUROIV..................................................................................................................................................................................................... 95

Foot Rests & Brake Pedal_Bullet500_EUROIV ................................................................................................................................................................................. 97

Center & Side Stands_Bullet500_EUROIV ...................................................................................................................................................................................... 100

Meters & Instrument Console_Bullet500_EUROIV........................................................................................................................................................................ 102

Common Key,Switches, Lock & Horn_Bullet500_EUROIV ............................................................................................................................................................. 104

Battery, Carrier & Cover_Bullet500_EUROIV ................................................................................................................................................................................. 106

Electronic Control Unit & Sensors_Bullet500_EUROIV.................................................................................................................................................................. 108



Contents 3

Wiring Harness & Fuses_Bullet500_EUROIV.................................................................................................................................................................................. 111

Trafficator Lights_Bullet500_EUROIV ............................................................................................................................................................................................. 113

Tail Lamp_Bullet500_EUROIV ......................................................................................................................................................................................................... 115

Head Lamp & Pilot Lamp_Bullet500_EUROIV ................................................................................................................................................................................ 117

RR Unit, Ignition Coil, Relays_Bullet500_EUROIV.......................................................................................................................................................................... 119

Tool Kit_Bullet500_EUROIV ............................................................................................................................................................................................................ 122



4 4

22

5

6

3

1

ABS Bracket_Bullet500_EUROIV 4



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 855010 COVER COMP.-THROTTLE UNIT - JET BLACK 1 1 NOS
2 521088/C GROMMET 1 14 Nos

3 1010190/C BRACKER ASSY. ABS AND COVER 1 1 NOS

4 142274/B1 HEX SCREW M6X1 X 16 1 40 Nos

5 586003/A HEX FLANGE BOLT M8X1.25x30 1 15 NOS

6 586035/A PLAIN WASHER,M6 1 20 NOS

1. Part 142274/B may be superseded by part 147617/A (may be alternated with part 147617/B)

ABS Bracket_Bullet500_EUROIV 5



11

22

Engine Assembly_Bullet500_EUROIV 6



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 866254 ENGINE 500 (UCE 500 EFI - C5) - BLACK PAINT/GRANITE 1 1 NOS

2 888232 Crankcase set assy. LH & RH with bearings 1 1 NOS

Engine Assembly_Bullet500_EUROIV 7



7

9

10

15

13

3

14

12

11

2

8

5

4

1

6

a

A1

12 to 15
a,1,8,9,10
Key Nos

A2

     & 8
2(11 Nos.)
Key Nos

Cover LH_Bullet500_EUROIV 8



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 861029 COVER LH SUB_ASSY - BUFFING FINISH 1 1 NOS

A2 888115 BOLT & SEAL REPAIR KIT-LH CRANKCASE COVER - CLASSIC 1 1 NOS
1 573925/A CLUTCH OPERATING LEVER AND CLEVIS ASSEMBLY 1 1 NOS

2 572015/A1 HEX FLANGE BOLT M6x1-6g x 30, 10.9,Zn.pl,CLEAR PASSN. 1 30 NOS

3 572015/A2 HEX FLANGE BOLT M6x1-6g x 30, 10.9,Zn.pl,CLEAR PASSN. 1 30 NOS

3 570030_ND VERSION HEX.SCKT HD.CAP SCREW,M6 X 20_ND_Version 1 20 NOS

4 586032/B3 Punched Washer 6.4 1 30 NOS

5 586021/B HEXAGONAL NUT M6X1x7 1 40 NOS

6 550103/A4 GEAR LEVER 1 1 NOS

7 146640/C SLEEVE GEAR LEVER 1 1 NOS

8 572371/A Oil Seal 1 1 NOS

9 502018/C OIL FILTER PLUG 1 1 Nos

10 502019/A O ring 1 1 NOS

11 590913/E5 CLUTCH CABLE ASSY 1 1 NOS

12 570452/E SPRING, CLUTCH OP LEVER 1 1 NOS

13 550075/A ROLLER 1 1 NOS

14 5704076 OIL SEAL CLUTCH OPERATING LEVER-G12X18X5 1 1 NOS
15 550061/C BUSH 1 1 NOS

1. Part 572015/A may be alternated with part 572015/B

2. Part 572015/A may be alternated with part 572015/B

3. Part 586032/B may be alternated with part 586032/C

4. Part 550103/A may be superseded by part 570244/C (may be superseded by part RLM00015/A)

5. Part 590913/E may be alternated with part 590913/F

6. Part 570407 may be alternated with part 570407/A

Cover LH_Bullet500_EUROIV 9



6

6

7

4

4

4

12

9

8

5

16

14

15

11

1313

333

2 2

10

1

Crankcase LH_Bullet500_EUROIV 10



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 586005/A Flanged hex NUT M8 1 15 NOS

2 570716/C Nut - M8 - Cylinder Head 1 2 NOS

3 570715/A Copper Washer - M8 1 1 NOS

4 500104/D stud, m8x128l 1 12 NOS

5 570008/K JACK SHAFT 1 2 NOS

6 110037/3 Circlip 62X2N IS:3075(PART2) 1 10 Nos

7 110050 BALL BEARING 6305 C3 (25 X 62 X17) 1 1 NOS

8 570006/E BEARING SPACER - LH CRANKCASE 1 10 NOS

9 570005/C BEARING SPACER - LH CRANKSHAFT 1 1 NOS

10 571205/A NU305E CYLINDRICAL ROLLER BEARING WITH CAGE, SINGLE ROW 1 1 NOS

11 570201/F WASHER, THRUST 1 5 NOS

12 550032/A NEEDLE BEARING 1 1 NOS

13 570431/B1 HEX FLANGE BOLT M5X0.8x16 1 20 NOS

14 570012/C RETAINER PLATE, MAINSHAFT BEARING 1 1 NOS

15 570087/D2 STUD 133L 1 5 NOS

16 5700113 BEARING G/B MAIN SHAFT 6006,C3(LH CRANK) 1 1 NOS

1. Part 570431/B may be alternated with part 570431/C

2. Part 570087/D may be alternated with part 570087/E

3. Part 570011 may be alternated with part 570011/A

Crankcase LH_Bullet500_EUROIV 11



A1 1

15

11

12

9

8

5

16

6

4

7

14

2

13

3

10

11

11

11

11

11

11

12

12

12

12

12

9

9

9

9
9

5

5

5

5

5

A1

       6 & 7
Except 1,2,3,4,
All in group 01-25
      Key Nos.

A2

11 & 12
Key Nos.

Clutch_Bullet500_EUROIV 12



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 571113/B1 CLUTCH ASSY COMPLETE-7 plates 1 1 NOS

A2 888102 CLUTCH FRICTION & PLAIN PLATE KIT - UCE 500cc 1 1 NOS
1 570249/H COLLAR, MAINSHAFT 1 1 NOS

2 570465/C Washer, M 16 1 10 NOS

3 593038/D2 HEX NUT WITH NYLOCK INSERT M16X1.5 1 5 NOS

4 570446/K Clutch Push Pad 1 1 NOS

5 570440/A HEX. SCREW M6X1X35 1 5 Nos

6 570442/A BALL BEARING 6001 1 1 Nos

7 570447/A BEARING CUP 1 1 Nos

8 570439/A HOLDER, CLUTCH SPRING 1 1 Nos

9 570438/A CLUTCH SPRING 1 6 Nos

10 570434/B CLUTCH HUB / BACK PLATE 1 1 Nos

11 570436/A CLUTCH FRICTION PLATE 1 6 Nos

12 570437/A CLUTCH PLAIN PLATE 1 7 Nos

13 571100/A WHEEL CLUTCH 1 1 NOS

14 570451/A THRUST WASHER 1 1 Nos

15 570433/A CLUTCH DRUM / SPROCKET 1 1 Nos

16 570441/A NEEDLE ROLLER BEARING 1 1 Nos

1. Part 571113/B may be superseded by part 571113/C

2. Part 593038/D may be alternated with part 593038/E

Clutch_Bullet500_EUROIV 13



40

37

29

31

15

32

34

1010

5

24

3636

99

7

7

2323

2

2

2

2

17

18

33

13
21

20

8

26

6

6

6

6

12
12

12
12

3535

3

3

30

28

38

16

19

27

222222

11

25

1

14

e

a
b

c

d

f

4

8

39

41

a, b, c, d
Key Nos.

A1

  27 & e
24,25,26,
Key Nos.

A2

 10 (Nos.2)
9 (Nos.2) &
  Key Nos.

A3

Crankcase RH - Cover Side_Bullet500EUROIV 14



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 570309/D CAM GEAR ASSY- EXHAUST WITH DECOMPRESSOR ASSY. 1 1 NOS

A2 570948/A OIL PUMP ASSY 1 1 NOS

A3 888180 Eccentric Cam Spindle Repair kit - 0.1mm oversize 1 1 NOS

A3 888181 Eccentric Cam Spindle Repair kit - 0.2mm oversize 1 1 NOS

1 572043/C TAPPET DOOR 1 1 NOS

2 570198/C CSK SOCKET HEAD SCREW M5 X 0.8 X 12, IS:6761-12.9, 240 HOURS
NSS TEST

1 20 NOS

3 570421/A1 HEX.SOCKET HD.CAP SCREW, M6 X 30 _12.9 1 10 NOS

4 570132/A HEX.SOCKET HD.CAP SCREW, M6 X 25 _12.9 IS ;2269 -, BLACKENED 1 30 NOS

5 570044/K2 CAM STEADY PLATE 1 1 NOS

6 570298/A DOWEL, 6mm 1 10 NOS

7 570100/B NUT 1 1 NOS

8 570280/B SHIM, CAM 1 20 NOS

9 570099/C CAM SLEEVE 1 1 NOS

10 570041/D Cam_Spindle 1 1 Nos

10 570040/D Cam_Spindle 1 1 Nos

11 571164/C CAM GEAR ASSY - INLET 1 1 NOS

12 570300/C3 HEX SOCKET BUTTON HEAD SCREW, M5 X 12 1 1 NOS

13 5702414 OIL SEAL KICK START G20X27X5 DOUBLE LIP 1 4 NOS
14 884001 COVER, KICKSTART SHAFT - SHOT BLASTING 1 1 NOS
15 146450/C SPRING 1 1 NOS

16 570892/B HEX FLANGE SCREW M6X1X16 1 5 NOS

17 570213/A5 OIL SEAL AEROQUIP SU 580144C 55X42X7 DOUBLE 1 2 NOS

18 570214/G DISTANCE PIECE_SLEEVE GEAR 1 1 NOS

19 571004/F FD SPROCKET 17T 1 1 NOS

20 570247/D TAB WASHER 1 5 NOS

Crankcase RH - Cover Side_Bullet500EUROIV 15



KEY NO. Part Number Description Qty Remarks MOQ UOM

21 570246/E NUT 1 1 NOS

22 571155/A CSK SOCKET HEAD SCREW M6 X 30 1 10 NOS

23 570132/A HEX.SOCKET HD.CAP SCREW, M6 X 25 _12.9 IS ;2269 -, BLACKENED 1 30 NOS

24 570052/A CIRCLIP 1 25 NOS

25 571166/B6 GEAR 1 2 NOS

26 570293/A O RING, OIL PUMP OUTLET 1 5 Nos

27 571115/C GASKET, OIL PUMP 1 1 NOS

28 5704817 Hex Flange M5 x 12 1 30 NOS

29 144636/A Washer 1 1 NOS

30 570468/B CAP, PIVOT PIN 1 1 NOS

31 146031/A O'RING, BLACK NITRILE RUBBER 1 14 Nos

32 550108 O RING BLACK NITRILE RUBBER BS-4518,0101 1 40 NOS
33 570218/D PIVOT,CAMPLATE 1 2 NOS

34 560013 STARTER MOTOR 0.9 KW 1 1 NOS
35 570303/A Mounting Allen Screw M6 X 60 1 10 NOS

36 570097/B HYDRAULIC VALVE LIFTER _ ROLLER 1 1 NOS

37 144600/A Copper Washer 1 50 NOS

38 5707138 HEX_SOCKET HEAD SCREW M8X1.25x12 1 1 NOS

39 570300/C9 HEX SOCKET BUTTON HEAD SCREW, M5 X 12 1 1 NOS

40 572012/B10 COVER-STARTER MOTOR 1 1 NOS

41 584948/B STARTER MOTOR COVER 1 1 NOS

1. Part 570421/A may be alternated with part 570421/B

2. Part 570044/K may be superseded by part RLG00003/B

3. Part 570300/C may be alternated with part 570300/D

Crankcase RH - Cover Side_Bullet500EUROIV 16



4. Part 570241 may be alternated with part 570241/A

5. Part 570213/A may be superseded by part 570213

6. Part 571166/B may be superseded by part 572642/A

7. Part 570481 may be alternated with part 570481/A

8. Part 570713 may be alternated with part 570713/A

9. Part 570300/C may be alternated with part 570300/D

10. Part 572012/B may be alternated with part 572012/A

Crankcase RH - Cover Side_Bullet500EUROIV 17



10

2

11

3

3
3

5

12

20202020

17

16

15

14

21

18

8

7

1

19

9

6

4

13

a

A1

1,2,3,4,5,6,7
   Key Nos.

A2

8,9,10,11,12,13
     Key Nos.

A3

 20,21,a
Key Nos.

Gear Train Assembly_Bullet500_EUROIV 18



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 570158/B UCE, MAINSHAFT SUB ASSY 1 1 NOS

A2 570157/A UCEGB, LAYSHAFT SUB ASSY 1 1 Nos

A3 570706/C CAMPLATE COMPLETE ASSEMBLY 1 1 NOS

1 570205/Q MAIN SHAFT 1 1 NOS

2 550008/D1 MAIN SHAFT 2ND GEAR 1 1 NOS

3 550023/E WASHER, THRUST 1 5 NOS

4 570823/A2 ASSY, 4TH GEAR MAIN SHAFT 1 1 NOS

5 550024 CIRCLIP,DIN5108, INV.EXTERNAL , DIA24 1 14 NOS
6 570821/A3 ASSY, 3RD GEAR, MAIN SHAFT 1 1 NOS

7 570204/N4 MAIN SHAFT 1ST GEAR 1 1 NOS

8 550216/E LAY SHAFT 1 1 NOS

9 570596/B5 ASSY,LAYSHAFT 2ND GEAR 1 1 NOS

10 550007/E LAYSHAFT HIGH GEAR 1 1 NOS

11 550011/E LAYSHAFT 3RD/ 4TH GEAR 1 1 NOS

12 550030/C WASHER, THRUST 1 1 NOS

13 570202/G6 ASSY, LAYSHAFT 1ST GEAR 1 1 NOS

14 550090/G7 SELECTOR FORK 1 1 NOS

15 550081/G SELECTOR FORK 1 1 NOS

16 550091/F8 SELECTOR FORK 1 1 NOS

17 550078/A9 SHAFT, SELECTOR FORK 1 1 NOS

18 55014110 CIRCLIP 10n IS 3075, PART2 1 20 NOS
19 572044/A WASHER-CAMPLATE 1 1 NOS

20 550075/A ROLLER 1 1 NOS

21 550119/B PIN 1 50 NOS

1. Part 550008/D may be alternated with part 550008/F

Gear Train Assembly_Bullet500_EUROIV 19



2. Part 570823/A may be alternated with part 570823/B

3. Part 570821/A may be alternated with part 570821/B

4. Part 570204/N may be alternated with part 570204/P

5. Part 570596/B may be alternated with part 570596/C

6. Part 570202/G may be alternated with part 570202/H

7. Part 550090/G may be alternated with part 550090/F

8. Part 550091/F may be alternated with part 550091/G

9. Part 550078/A may be superseded by part RLL00022/A

10. Part 550141 may be alternated with part 550141/A

Gear Train Assembly_Bullet500_EUROIV 20



1

10

30
25

31

11

33

32

9

29

28

15

34

4

3

5

6

3536

26

2

16

20

22

19

18

23

14
14

13

13

88

17

7

12

3636

26

10

11
11

15

21

24

27

Crankcase RH_Bullet500EUROIV 21



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 110037/3 Circlip 62X2N IS:3075(PART2) 1 10 Nos

2 570469/A Deep Grove Ball Bearing 6007 1 1 NOS

3 570207/A NEEDLE BEARING INA HK 2012 1 1 NOS

4 570206/N SLEEVE GEAR 1 1 NOS

5 570208/B NEEDLE BEARING RH BK 2016 1 1 NOS

6 5702321 HEX. SOCKET HD CAP SCREW M6X12 1 20 NOS
7 573028/B BRACKET PIN - HYD. TAPPET 1 2 NOS

8 571116/B NEEDLE ROLLER _HYD. TAPPET 1 30 NOS

9 570037/A NEEDLE BEARING NBI 30X45X20 - SHAFT RH 1 1 Nos

10 120005/B DOWEL-HOLLOW 1 10 NOS

11 500104/D stud, m8x128l 1 12 NOS

12 586005/A Flanged hex NUT M8 1 15 NOS

13 570716/C Nut - M8 - Cylinder Head 1 2 NOS

14 570715/A Copper Washer - M8 1 1 NOS

15 570097/B HYDRAULIC VALVE LIFTER _ ROLLER 1 1 NOS

16 570622/B MAINSHAFT 1ST GEAR 1 1 NOS

17 572338/B2 Flanged hex bolt M6x1x20-10.9 GRADE,Zn Fe CLEAR PASSIVATION 1 20 NOS

18 570666/A COPPER WASHER M6 1 1 NOS

19 570665/B PLATE-ANTI SKIP 1 1 NOS

20 570663/D SPRING-SHIFT CAM PLATE STOPPER 1 5 NOS

21 570658/B3 STOPPER ASSEMBLY-SHIFT CAM PLATE 1 1 NOS

22 570664/B WASHER-SHIFT CAM PLATE STOPPER 1 10 Nos

23 570702/A Hex.Nut M6x1 (U Nut) 1 1 Nos

24 570276/E MAGNETIC PLUG ASSY 1 1 NOS

25 144846/A Copper Washer 1 14 NOS

26 570431/B4 HEX FLANGE BOLT M5X0.8x16 1 20 NOS

Crankcase RH_Bullet500EUROIV 22



KEY NO. Part Number Description Qty Remarks MOQ UOM

27 570078/D SUMP DRAIN CAP ASSEMBLY 1 1 NOS

28 570057/B O RING-DRAIN CAP 1 1 NOS

29 570054/G SUCTION FILTER ASSY 1 1 NOS

30 142257/B STOP PLATE 1 1 NOS

31 146714/C Hexagon Screw 1 10 NOS

32 570028 LOCATING PIN, (PIVOT) 1 50 NOS

33 550032/A NEEDLE BEARING 1 1 NOS

34 570201/F WASHER, THRUST 1 5 NOS

35 570239/C OIL TROUGH 1 5 NOS

36 570240/C5 HEX SOCKET HEAD CAP SCREW M5 X 35 1 2 NOS

1. Part 570232 may be superseded by part 570304/B

2. Part 572338/B may be superseded by part 586042/A

3. Part 570658/B may be alternated with part 570658/D

4. Part 570431/B may be alternated with part 570431/C

5. Part 570240/C may be alternated with part 570240/D

Crankcase RH_Bullet500EUROIV 23



11

13

33

33

20

21

27

27

27

30

31

12

11

19

2

23

17

25

8

7
6

4

15

26

16

16

3

29

2929

29

24

9

22

14

32

1010

5
5

5

5

5

5

5

5

5

5

28

a

18

A1

 24 & a
Key Nos.

Crankcase LH - Cover Side_Bullet500_EUROIV 24



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 592593/C SPRAG CLUTCH ASSY 1 1 Nos

1 570030_ND VERSION HEX.SCKT HD.CAP SCREW,M6 X 20_ND_Version 1 20 NOS

2 570047/E AUTO CHAIN TENSIONER ASSY -PRICOL 1 1 NOS

3 570295/A O RING,CHAIN TENSIONER ASSY. 1 10 Nos

4 570090/D1 STUD 106L 1 10 NOS

5 593090/C Flange Nyloc Type Nut M6x1 1 4 NOS

6 570088/F STUD 168L 1 5 NOS

7 570089/F STUD 196L 1 5 NOS

8 570086/F STUD 226L 1 5 NOS

9 570951/A PRIMARY CHAIN 1 1 NOS

10 586084/A Flanged U nut m8x1.25 1 10 Nos

11 140293/12 Washer 1 50 Nos

12 141246/C bush-chain tensioner stud 1 1 NOS

13 570029/D CHAIN TENSIONER PAD 1 1 NOS

14 571221/A3 Stud - CT pad 1 1 NOS

15 570091/D STUD 80L 1 10 NOS

16 570130_NDVERSION HEX.SOCKET HD.CAP SCREW M6X85IS;Gr A2-70 1 5 NOS

17 570072/D SHAFT - DOUBLE GEAR 1 5 Nos

18 570570/E DOUBLE GEAR ASSY 1 1 NOS

19 5700324 CIRCLIP, 12 X 1N IS 3075 PART1 1 40 NOS
20 500635/A KEY- JACK SHAFT 1 1 NOS

21 570007/H GEAR, - JACK SHAFT 1 1 Nos

22 571216/B HEX FLANGE SCREW M12X1.25X25L 1 1 NOS

23 570063/F WASHER, M12 - THICK 5 mm 1 1 NOS

24 570551/E ENGINE SPROCKET 1 1 NOS

25 570074/I DISTANCE WASHER ,SPRAG CLUCTCH 1 1 NOS

Crankcase LH - Cover Side_Bullet500_EUROIV 25



KEY NO. Part Number Description Qty Remarks MOQ UOM

26 570094_ND VERSION HEX.SOCKET HD.CAP SCREW,M5X 25_NDVERSION 1 20 NOS

27 570016_ND_VERSION HEX.SOCKET HD.CAP SCREW, M5 X 45 1 10 NOS

28 861003 HOUSING, STARTER DRIVE - BUFFING FINISH 1 1 NOS
29 570298/A DOWEL, 6mm 1 10 NOS

30 570024 HEX. SOCKET HEAD CAP SCREW,M5X50,IS:2269 1 10 NOS
31 570025_ND_VERSION HEX.SOCKET HD.CAP SCREW,M6X90IS ;2269 1 5 NOS

32 582510/C NEUTRAL SWITCH ASSY 1 1 NOS

33 144636/A Washer 1 1 NOS

1. Part 570090/D may be alternated with part 570090/E

2. Part 140293/1 may be superseded by part 586033/A (may be superseded by part 586032/A (may be superseded by part 586032/B (may be alternated
with part 586032/C (may be alternated with part 586032/B))))

3. Part 571221/A may be alternated with part 571221/B

4. Part 570032 may be alternated with part 570032/A

Crankcase LH - Cover Side_Bullet500_EUROIV 26



2

4
3

1

Crank Shaft_Bullet500_EUROIV 27



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 571172/F1 CRANKSHAFT ASSY 1 1 NOS

2 502070/A KEY 1 1 NOS

3 586008/A2 PLAIN WASHER,M12 1 1 NOS

4 550025/ND3 HEX NUT M12X1.25 NYLOC "P"TYPE 1 10 Nos

1. Part 571172/F may be superseded by part 572407/C (may be alternated with part 572407/D)

2. Part 586008/A may be alternated with part 586008/B

3. Part 550025/ND may be alternated with part 550025

Crank Shaft_Bullet500_EUROIV 28



7

12

2

8

13

14

4

55

9

3

1111

10

1

6

Gear Shift Assembly_Bullet500_EUROIV 29



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 570219/G ASSY, GEAR LEVER SHAF T 1 1 NOS

2 570184/B SPACER 1 30 NOS

3 570235/F DOWEL, LOWER PIVOT BEARING 1 2 NOS

4 570231/K LOWER PIVOT BEARING, ROCKER SHAFT 1 1 NOS

5 570233/B1 HEX. SOCKET HD CAP SCREW M5X40 1 2 NOS

6 570643/A GEAR CHANGER ASSY. 1 1 NOS

7 550072/B SPRING 1 10 NOS

8 570227/F SPACER 1 5 NOS

9 570234/A2 O' RING BLACK NITRILE RUBBER 1 10 Nos

10 8610353 UPPER PIVOT BEARING-ROCKER SHAFT-BUFFING 1 1 NOS
11 570304/B HEX SOCKET HEAD CAP SCREW M6 X 16 1 1 NOS

12 550256/A O RING – PIN PIVOT 1 1 NOS

13 570229/E STOP PIN 1 4 NOS

14 570230/F SPRING, STRIKER LEVER 1 10 NOS

1. Part 570233/B may be alternated with part 570233/C

2. Part 570234/A may be alternated with part 570234

3. Part 861035 may be superseded by part 570228/H

Gear Shift Assembly_Bullet500_EUROIV 30



1

2

3

4

8

5

7

9

5

6

A1

   8 & 9
1, 2, 3, 4,
Key Nos.

A2

2, 3 & 4
Key Nos.

Kick Starter_Bullet500_EUROIV 31



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 570805/B1 KICK STARTER SHAFT SUB ASSY 1 1 NOS

A2 888182 Kick Pawl, Plunger and spring kit 1 1 NOS

1 570806/E2 KICK START SHAFT 1 1 Nos

2 140331/A SPRING 1 1 NOS

3 140332/B PLUNGER 1 6 NOS

4 140333/B3 PAWL 1 1 NOS

5 550030/C WASHER, THRUST 1 1 NOS

6 570248/E ASSY, KICK START GEAR 1 1 NOS

7 5702094 CIRCLIP 18 N IS:3075 (PART 1) 1 30 NOS

8 146450/C SPRING 1 1 NOS

9 570892/B HEX FLANGE SCREW M6X1X16 1 5 NOS

1. Part 570805/B may be alternated with part 570805/D

2. Part 570806/E may be superseded by part 570805/B (may be alternated with part 570805/D)

3. Part 140333/B may be superseded by part 140333/C

4. Part 570209 may be alternated with part 570209/A

Kick Starter_Bullet500_EUROIV 32



12

19

17

25

28

31

26

29

10

30

9

15
18

11

2

6

4

5

3

8

16

23

7

27

22

34

32

13

14

33

36

c

b

d

e

f

38

37

35

1

26

8

77

a

24

21

20

A1

34 (3 Nos.)
24 (2 Nos.)
21 (7 Nos.)
20 (2 Nos.)
 Key Nos.

A2

b, c, d, e, f
  37 & 38
 Key Nos.

A3

27 to 33
Key Nos.

A4

      a
Key Nos.

36

b, c, d, e, f
35, 37, 38 
 Key Nos.

A5

 25,26
Key Nos.

Cover RH_Bullet500_EUROIV 33



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 888112 BOLT REPAIR KIT-RH CRANKCASE COVER - CLASSIC 1 1 NOS
A2 888101 KICK BOSS REPAIR KIT - CLASSIC 1 1 NOS
A3 570878/A Cap, Oil filter Sub Assembly - Classic 1 1 Nos

A4 571282/C FLYWHEEL MAGNETO ASSY (18-1 PIP) 1 1 NOS

A5 888414 Oil filter with O Ring Kit 1 1 NOS

1 861036 COVER RH ASSY - BUFFING FINISH 1 1 NOS
2 5702411 OIL SEAL KICK START G20X27X5 DOUBLE LIP 1 4 NOS
3 570426/H GASKET - BREATHER COVER PLATE 1 5 NOS

4 570424/E BREATHER COVER PLATE 1 1 NOS

5 570425/B2 HEX SOCKET CAO SCREW M5x0.8x12 1 20 NOS

6 570416/N GASKET- COVER RH 1 1 NOS

7 570718/B3 HEX.SOCKET HD.CAP SCREW,M5x30 1 10 NOS

8 570431/B4 HEX FLANGE BOLT M5X0.8x16 1 20 NOS

9 550028 CIRCLIP 24n IS 3075, PART 2 1 10 NOS
10 500622/A5 oil seal 24x10x7 1 1 NOS

11 570183/D JET, CRANKSHAFT RH 1 20 NOS

12 570286/D BREATHER PIPE 1 2 NOS

13 573964/A clip 1 1 NOS

14 573968/B Bolt-Breather 1 4 NOS

15 5701556 COPPER WASHER 1 20 NOS
16 570467/C7 OIL FILLER CAP, COVER RH 1 1 NOS

17 146459/A O-RING 1 1 NOS

18 570176/F INSPECTION SCREW , IGNITION TIMING 1 4 NOS

19 144846/A Copper Washer 1 14 NOS

20 572016/A8 HEX FLANGE BOLT M6x1-6g x 85, 10.9,Zn.pl,CLEAR PASSN. 1 10 NOS

21 572017/A9 HEX FLANGE BOLT M6x1-6g x 70 1 1 NOS

Cover RH_Bullet500_EUROIV 34



KEY NO. Part Number Description Qty Remarks MOQ UOM

22 571254/A OIL LEVEL WINDOW 1 1 NOS

23 570604/A CIRCLIP-OIL LEVEL WINDOW 1 2 NOS

24 572019/A10 HEX FLANGE BOLT M6x1-6g x 45, 10.9,Zn.pl,CLEAR PASSN. 1 20 NOS

25 500613/B11 ELEMENT - OIL FILTER 1 1 NOS

26 500619/A O-RING 1 40 NOS

27 571201/A SCREW- SPRING CAP 1 1 NOS

28 500616/A SPRING CAP 1 1 NOS

29 500621/A O-RING 1 20 NOS

30 500637/B SPRING 1 1 NOS

31 500617/A washer 1 40 NOS

32 572014/A O RING , CAP OIL FILTER 1 6 NOS

33 861015 CAP, OIL FILTER - BUFFING FINISH 1 1 NOS
34 572011/A12 HEX FLANGE BOLT M6x1-6g x 20, 10.9,Zn.pl,CLEAR PASSN. 1 1 NOS

35 145157/B13 SLEEVE, KICK START LEVER 1 5 NOS

36 570807/G14 KICK START CRANK ASSY 1 1 NOS

37 586084/A Flanged U nut m8x1.25 1 10 Nos

38 111914/A HEX.BOLT M8 X 40 1 20 Nos

1. Part 570241 may be alternated with part 570241/A

2. Part 570425/B may be alternated with part 570425/C

3. Part 570718/B may be alternated with part 570718/C

4. Part 570431/B may be alternated with part 570431/C

5. Part 500622/A may be alternated with part 500622/B

6. Part 570155 may be alternated with part 570155/A

Cover RH_Bullet500_EUROIV 35



7. Part 570467/C may be superseded by part 570872/C

8. Part 572016/A may be alternated with part 572016/B

9. Part 572017/A may be alternated with part 572017/B

10. Part 572019/A may be alternated with part 572019/B

11. Part 500613/B may be superseded by part 888414

12. Part 572011/A may be alternated with part 572011/B

13. Part 145157/B may be superseded by part 146642/A

14. Part 570807/G may be alternated with part 570807/H

Cover RH_Bullet500_EUROIV 36



3

4

5

6

1111

a

2

2

c

b

7

A1

1 to 7,a,b,c
  Key Nos.

A2

  2 ,b,c
Key Nos.

A3

 1,2, b,c
Key Nos.

Piston, Rings & Cylinder Barrel_Bullet500_EUROIV 37



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 600005/A PISTON BARREL ASSEMBLY 1 1 NOS

A2 571108/C PISTON ASSY 1 1 NOS

A3 573016/B PISTON ASSY 1

1 571109/A PISTON RINGS 1 1 Nos

2 571119/A1 CIRCLIP (PISTON PIN) 1 5 NOS

3 500123/A2 DOWEL PIN 1 10 NOS

4 500116/A3 DOWEL PIN 1 20 NOS

5 570482/B DAMPER PAD - CYLINDER BARREL TAPER 1 2 NOS

6 570480/B DAMPER PAD - CYLINDER BARREL 1 1 NOS

7 571043/C GASKET,CYL.BARREL TO CRANKCASE 1 1 NOS

1. Part 571119/A may be superseded by part 500207/A

2. Part 500123/A may be alternated with part 500123/B

3. Part 500116/A may be alternated with part 500116/B

Piston, Rings & Cylinder Barrel_Bullet500_EUROIV 38



27

7

7
6

6

5

5

4

4

8

8 13
13

33

2424

25

11

10

23

22

31

202020

15
14

2

18
212121

2626

28

16 17

1

9

30

29

12

19

1

1 to 8, 22 & 23
    Key Nos.

Cylinder Head_Bullet500_EUROIV 39



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 576592 CYLINDER HEAD ASSY 1 1 NOS
2 572327/B SPARK PLUG (WQR8DC)-M14 1 1 NOS

3 570298/A DOWEL, 6mm 1 10 NOS

4 500347/B SPRING SEAT(BOTTOM) 1 14 NOS

5 500322/A STEM SEAL 1 2 NOS

6 500309/C valve spring 1 2 NOS

7 500307/B1 SPLIT COLLAR 1 1 NOS

8 500352/A RETAINER,SPRING 1 5 NOS

9 570533/R ROCKER BEARING SET_EXHAUST 1 1 NOS

10 570535/H ROCKER ARM - EXHAUST 1 1 NOS

11 570536/H ROCKER ARM - INLET 1 1 NOS

12 570532/R2 ROCKER BEARING SET_INLET 1 1 NOS

13 570131/A HEX.SOCKET HD.CAP SCREW,M6 X 60 _12.9 1 20 NOS

14 572022/D3 ROCKER COVER GASKET - EXHAUST 1 1 NOS

15 572021/D4 GASKET -ROCKER COVER INLET-RUBBER 1 1 NOS

16 861017 ROCKER COVER_ EXHAUST - BUFFING FINISH 1 1 NOS

17 861016 ROCKER COVER_ INLET - BUFFING FINISH 1 1 NOS

18 573906/A WASHER SEAL-ROCKER COVER 1 5 NOS

19 570129/H HEX HEAD SCREW M7X1 X 64 1 2 NOS

20 571117/C BOLT_ROCKER COVER 1 1 NOS

21 573907/A WASHER SEAL-ROCKER COVER 1 1 NOS

22 571035/D VALVE 1 1 NOS

23 571034/D VALVE 1 1 NOS

24 570478/B5 DAMPER PAD LH-CYLINDER HEAD 1 2 NOS

25 570479/B6 DAMPER PAD RH-CYLINDER HEAD 1 1 NOS

26 573931/A STUD M8X1.25 X 45 1 1 NOS

Cylinder Head_Bullet500_EUROIV 40



KEY NO. Part Number Description Qty Remarks MOQ UOM

27 1448447 Copper Washer 1 14 NOS

28 582555/B ADAPTOR-CYLINDER HEAD 1 1 NOS

29 570537/D PUSH ROD ASSY 1 1 Nos

30 570538/D PUSH ROD ASSY 1 1 Nos

31 571039/B GASKET – CYLINDER HEAD (MLS) 1 1 NOS

1. Part 500307/B may be alternated with part 500307/C

2. Part 570532/R may be alternated with part 570532/N

3. Part 572022/D may be superseded by part RLQ00065/A

4. Part 572021/D may be superseded by part RLQ00066/A

5. Part 570478/B may be superseded by part RLH00033/B

6. Part 570479/B may be superseded by part RLH00035/B

7. Part 144844 may be alternated with part 144844/A

Cylinder Head_Bullet500_EUROIV 41



11

8

1313

2

2

3

25

14

1919

19

19
32

32

32

9

9

1212

1818

18

18

15

15

26

7

4

4

22

21

17

36

28

33

33

3535

29

30

10

16

34

20

1

5

5

66

31

31

23

24

27

Frame LH_Bullet500_EUROIV 42



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 866259 FRAME ASSY - BLACK PAINT/GRANITE 1 1 NOS

2 144582/G BALL RACE-FRAME 1 1 NOS

3 145446/A COVER 1 20 NOS

4 593011/C FLANGED HEX. NUT M10x1.25 1 1 NOS

5 593163/A FLANGE HEX BOLT M12X1.5 X 45 1 5 NOS

6 586002/A HEX FLANGE BOLT M8X1.25x20 1 10 NOS

7 593010/C FLANGED HEX BOLT M10x1.25x60 1 5 NOS

8 111686/C SIDE HANDLE 1 2 NOS

9 586029/A1 HEXAGONAL NUT M6X1 1 20 NOS

10 801530 Piece mudguard mtg. - BLACK 1 1 NOS

11 1010063/B PIECE MUDGUARD 1 1 NOS

12 586035/A PLAIN WASHER,M6 1 20 NOS

13 141044 HEX BOLT M6X35-IS:1364(PART 1)-4.6-Zn.pl 1 1 NOS

14 580347/D FLANGED HEX BOLT 1 1 NOS

15 591073/D CAP, SWING PIVOT 1 5 NOS

16 801620 ENGINE MTG ASSY LH REAR - BLACK 1 1 Nos
17 593022/C HEX BOLT-M12 X 226 1 1 NOS

18 586036/A PLAIN WASHER,M8 1 50 NOS

19 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

20 1010048/D BRACKET ASSY CANISTER 1 1 NOS

21 593021/B FLANGED HEX BOLT M10X1.25X260 1 1 NOS

22 593020/B FLANGED HEX BOLT M10X1.25X288 1 1 NOS

23 801459 Foot Rest Arm LH - BLACK 1 1 NOS
24 583866/B SIDE STAND ASSY. 1

25 5211992 Socket head cap screw M8 X 50 1 1 NOS

26 591992/B SPRING 1 1 NOS

Frame LH_Bullet500_EUROIV 43



KEY NO. Part Number Description Qty Remarks MOQ UOM

27 866255 SIDE STAND MTG COMP - BLACK 1 1 NOS
28 593049/D FLANGED HEX. BOLT 1/2" X 117 1 2 NOS

29 801527 Engine mounting bkt.front LH - BLACK 1 1 NOS

30 801528 Engine mounting bkt.front RH - BLACK 1 1 NOS

31 593060/C3 FLANGED HEX BOLT M8X1.25x120 1 1 NOS

32 586008/A4 PLAIN WASHER,M12 1 1 NOS

33 593050/C HEXOGNAL NYLOCK NUT 1/2" 1 5 NOS

34 866260 ENGING MTG PLATE RH REAR Black 1 1 Nos
35 593061/C5 FLANGED HEX BOLT M8X1.25x100 1 1 NOS

36 593024/D HEX NUT WITH NYLOCK M12x1.5 1 1 NOS

1. Part 586029/A may be alternated with part 586029/D

2. Part 521199 may be alternated with part 521199/C

3. Part 593060/C may be alternated with part 593060/D

4. Part 586008/A may be alternated with part 586008/B

5. Part 593061/C may be alternated with part 593061/D

Frame LH_Bullet500_EUROIV 44



1

9

7

3

4

6

66

6

5

11

88

14

2

1515

13

12

10

Solenoid & Reed Valve Assembly_Bullet500_EUROIV 45



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 1010024/B HOSE (AIR FILTER TO SOLENOID) 1 1 NOS

2 587385/A AISV ASSY 1 1 NOS

3 1010124/A GROMMET - SOLENOID 1 5 NOS

4 1010125/A SPACER - SOLENOID 1 1 NOS

5 500632 screw soc. head cap-m5x20l 1 10 Nos

6 142274/B1 HEX SCREW M6X1 X 16 1 40 Nos

7 1010096/D BRACKET ASSY SOLENOID 1 1 NOS

8 576110/A clip 1 2 NOS

9 1010083/B HOSE (SOLENOID TO PAV) 1 1 NOS

10 582526/A BRAIDED HOSE assy 1 1 NOS

11 573964/A clip 1 1 NOS

12 146318/A2 CLIP 1 2 NOS

13 1020008/A3 PULSE AIR VALVE 1 1 NOS

14 582528/A BRACKET PLATE 1-PAV MOUNTING 1 1 NOS

15 591578/A4 FLANGED HEX BOLT M6X1X35 1 1 NOS

1. Part 142274/B may be superseded by part 147617/A (may be alternated with part 147617/B)

2. Part 146318/A may be alternated with part 146318/C

3. Part 1020008/A may be superseded by part 576617/B

4. Part 591578/A may be alternated with part 591578/D

Solenoid & Reed Valve Assembly_Bullet500_EUROIV 46



15

15 21

2

1414

66

10

10

7

7

22

3

3

17

19

5

11

13
1212

18

9

4

8

16

1

20

23

Frame RH_Bullet500_EUROIV 47



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 866259 FRAME ASSY - BLACK PAINT/GRANITE 1 1 NOS

2 580347/D FLANGED HEX BOLT 1 1 NOS

3 591073/D CAP, SWING PIVOT 1 5 NOS

4 801620 ENGINE MTG ASSY LH REAR - BLACK 1 1 Nos
5 593022/C HEX BOLT-M12 X 226 1 1 NOS

6 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

7 586036/A PLAIN WASHER,M8 1 50 NOS

8 1010048/D BRACKET ASSY CANISTER 1 1 NOS

9 866260 ENGING MTG PLATE RH REAR Black 1 1 Nos
10 586008/A1 PLAIN WASHER,M12 1 1 NOS

11 593024/D HEX NUT WITH NYLOCK M12x1.5 1 1 NOS

12 593061/C2 FLANGED HEX BOLT M8X1.25x100 1 1 NOS

13 593050/C HEXOGNAL NYLOCK NUT 1/2" 1 5 NOS

14 586003/A HEX FLANGE BOLT M8X1.25x30 1 15 NOS

15 142274/B3 HEX SCREW M6X1 X 16 1 40 Nos

16 1010190/C BRACKER ASSY. ABS AND COVER 1 1 NOS

17 593010/C FLANGED HEX BOLT M10x1.25x60 1 5 NOS

18 593067/C STEADY BRACKET 1 5 NOS

19 593011/C FLANGED HEX. NUT M10x1.25 1 1 NOS

20 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

21 570263/B SPACER 1 5 NOS

22 586056/A SPACER STEDY BRACKET 1 20 NOS

23 586024/A HEX FLANGE BOLT M8X1.25x60 1 10 NOS

1. Part 586008/A may be alternated with part 586008/B

2. Part 593061/C may be alternated with part 593061/D

Frame RH_Bullet500_EUROIV 48



3. Part 142274/B may be superseded by part 147617/A (may be alternated with part 147617/B)

Frame RH_Bullet500_EUROIV 49



1

8

18

5

10

121415
13

9

16

7

11

19

20

21

22

23

17

3 4

6

2

7

8

8
7

3

8

7 10

10

12,13,14
Key Nos.

A1

    3, 4
Key Nos.

A2

Fuel Injection & Sensors_Bullet500_EUROIV 50



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 571086/A INJECTOR ASSY 1 1 NOS

A2 888183 Insulator kit 1 1 NOS
1 572607/A O-RING TEMPERATURE SENSOR 1 1 NOS

2 576067/A ENGINE OIL TEMPERATURE SENSOR 1 1 NOS

3 521200/A O ring 1 5 NOS

4 571079/E INSULATOR 1 2 NOS

5 144981/B o-ring 1 40 NOS

6 571080/K MANIFOLD, INLET 1 1 NOS

7 571206/A ss Hex socket head cap screw (M6X25) 1 1 NOS

8 144636/A Washer 1 1 NOS

9 571091/A Adaptor with PAV Connector - Dia 32mm 1 1 NOS

10 593090/C Flange Nyloc Type Nut M6x1 1 4 NOS

11 571051/D THROTTLE BODY ASSY 1 1 NOS

12 571053/A Injector 1 1 NOS

13 571090/A SEAL RING, INJECTOR 1 1 NOS

14 571087/A O-RING 1 2 NOS

15 573047/B1 CAP INJECTOR ASSY 1 1 NOS

16 573935/A SPACER 1 1 NOS

17 571249/A2 Stud-injector 1 1 NOS

18 592656/A3 HOSE CLIP-350cc 1 1 NOS

19 571226/A VALVE, BY-ST 1 1 NOS

20 571227/A SPG.,COMPR - VALVE,BY-ST 1 1 NOS

21 571228/A HOLDER CABLE - VALVE,BY-ST 1 1 NOS

22 571229/A GUIDE CABLE - VALVE,BY-ST 1 1 NOS

23 571230/A CAP - VALVE,BY-ST 1 1 NOS

Fuel Injection & Sensors_Bullet500_EUROIV 51



1. Part 573047/B may be superseded by part 571088/C

2. Part 571249/A may be alternated with part 571282/C

3. Part 592656/A may be alternated with part 592656/B

Fuel Injection & Sensors_Bullet500_EUROIV 52



17

13

5

15

2

3

4

8

6

6

7

9

20

14

16

12

11

10

1

19

7

5

18

Filter Box Assembly_Bullet500_EUROIV 53



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 806137 AIR FILTER BOX ASSY., WITH STICKER - ATHENA GREY/CHROME
GRAP

1 1 NOS

1 880071 AIR FILTER BOX ASSY., WITH STICKER - FOREST GREEN 2013/
CHROM

1 1 NOS

1 866263 AIR FILTER BOX WITH STICKER - BLACK PAINT/GRANITE 1 1 NOS

2 581007/A ELEMENT, AIR FILTER 1 1 NOS

3 581008/A COVER,FILTER ELEMENT 1 2 NOS

4 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

5 5700131 HEX SOCKET HEAD CAP SCREW M5 X 16 1 1 NOS
6 586031/A2 LOCK WASHER-INTERNAL TEETH 1 10 NOS

7 586032/B3 Punched Washer 6.4 1 30 NOS

8 586021/B HEXAGONAL NUT M6X1x7 1 40 NOS

9 586035/A PLAIN WASHER,M6 1 20 NOS

10 591702/A HEX BOLT M6X1X12 1 50 NOS

11 591671/C INLET BELLOW 1 1 NOS

12 591493/B HOSE CLIP 1 4 NOS

13 500632 screw soc. head cap-m5x20l 1 10 Nos

14 587384/A SENSOR TA 1 1 NOS

15 571304/A GASKET-AIR TEMP SENSOR 1 5 NOS

16 591470/B TUBE-AIR FILTER 1 1 NOS

17 142391/14 BEADING - AIR FILTER 1 20 NOS

18 590998/B BEADING 1 1 NOS

19 591681/E COVER ASSEMBLY-AIR FILTER 1 1 NOS

20 586037/A PLAIN WASHER,M10 1 1 NOS

1. Part 570013 may be alternated with part 570013/B

2. Part 586031/A may be superseded by part 140129 (may be alternated with part 140129/B)

Filter Box Assembly_Bullet500_EUROIV 54



3. Part 586032/B may be alternated with part 586032/C

4. Part 142391/1 may be superseded by part 590998/B

Filter Box Assembly_Bullet500_EUROIV 55



10

17

1

5

2

4

6

1313

14

14

12

12

3

11

7

7

9

8

15

16

16

16

16

16

16

16

16

16

Evaporative Emissions_Bullet500_EUROIV 56



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 1010169/A HOSE-EVAP 1 1 NOS

2 1010171/B HOSE-EVAP 1 1 NOS

3 591634/A T CONNECTOR 1 1 NOS

4 1010172/B HOSE-EVAP 1 1 NOS

5 1010170/B HOSE-EVAP 1 1 NOS

6 1010175/A CABLE CLIP EVAP 1 5 NOS

7 591700/A ADAPTOR, BEND 1 1 Nos

8 591999/B PURGE VALVE 1 1 NOS

9 591701/A ADAPTOR, BEND 1 1 Nos

10 1010050/C CANISTER ASSY 1 1 NOS

11 591643/A HOSE - CANISTER VENT 1 1 NOS

12 585395/B SLEEVE 1 2 Nos

13 570030_ND VERSION HEX.SCKT HD.CAP SCREW,M6 X 20_ND_Version 1 20 NOS

14 585394/B GROMMET 1 2 NOS

15 1010048/D BRACKET ASSY CANISTER 1 1 NOS

16 147701/A1 WIRE CLIP 1 50 NOS

17 1010168/A2 HOSE-EVAP 1 1 NOS

1. Part 147701/A may be superseded by part 146318/C

2. Part 1010168/A may be alternated with part 1010168/B

Evaporative Emissions_Bullet500_EUROIV 57



4

16

17

8

2

2

1

1

18

3

13

14

5

15

1110

6

7

129

A1

8 to 14,18
   1 to 5
 Key Nos.

Handle Bar & Controls_Bullet500_EUROIV 58



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 590831/B1 HANDLE BAR ASSY COMP 1 1 NOS

1 521202/B2 SCREW HEX HEAD M8x50 1 10 NOS

2 521201/C3 DAMPER WEIGHT 2 1 NOS

3 521186/B GRIP LH 1 1 NOS

4 141161/C CABLE STARP 6 INCH 1 1 NOS

4 141162/C4 CABLE STARP LONG 8" 1 1 NOS

5 591993/F HANDLE BAR 1 1 NOS

6 590271/A5 REAR VIEW MIRROR LH 1 1 NOS

7 590272/A6 REAR VIEW MIRROR RH 1 1 NOS

8 581098/B GRIP COMP THROTTLE RH 1 1 NOS

9 594683/A Bracket Lever LH (Clutch) 1 1 NOS

10 581083/C LEVER AND HOLDER ASSY LH 1 1 NOS

11 581029/C SWITCH COMP. LH 1 1 NOS

12 590827/B7 SWITCH MODULE RH 1 1 NOS

13 591521/B ROTOR PLATE 1 10 Nos

14 591522/B PAN HEAD SCREW M5 x 10 1 10 Nos

15 594711/A LEVER KIT FRONT M/C 1 1 Nos

16 592857/B ADD-ON LEAD (DISC BRAKE) 1 1 NOS

17 147271/C ADD ON LEAD,CLUTCH SWITCH 1 1 NOS

18 560632/A8 SWITCH CLUTCH 1 1 NOS

1. Part 590831/B may be alternated with part 590831/F

2. Part 521202/B may be alternated with part 521202/A

3. Part 521201/C may be alternated with part 521201/B

4. Part 141162/C may be superseded by part RAC00187/A

Handle Bar & Controls_Bullet500_EUROIV 59



5. Part 590271/A may be alternated with part 590271/B (may be superseded by part 583953/B)

6. Part 590272/A may be alternated with part 590272/B

Part 590272/A may be superseded by part 583952/B

7. Part 590827/B may be alternated with part 590827/A

8. Part 560632/A may be superseded by part 560632

Handle Bar & Controls_Bullet500_EUROIV 60



13

11

16

17

8

8

8

8

8

9

9

9
9

9

55

12

10

1010

10
10

33

a

66

15

15

4

1

2

7

14

18

Fuel Tank_Bullet500_EUROIV 61



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 806136 FUEL TANK WITH STICKER - ATHENA GREY/CHROME GRAPHITE/
MARSH G

1 1 NOS

1 866262 FUEL TANK WITH STICKER - BLACK PAINT/GRANITE 1 1 NOS

1 880070 FUEL TANK WITH STICKER - FOREST GREEN 2013/CHROME GREEN 1 1 NOS

2 1020016/A CAP, INJECTOR 1 1 Nos

3 591577/C FLANGED HEX BOLT M6X1X27 1 10 NOS

4 594538/A1 WASHER-TANK 1 10 NOS

5 581690/A SLEEVE-TANK MTG REAR 1 2 NOS

6 594264/B REAR DAMPER-TANK 1 1 NOS

7 1020019/A PA TUBE ASSY 1 1 NOS

8 143496/1 Washer 1 1 NOS

9 144636/A Washer 1 1 NOS

10 587649/A HEX.SOCKET BUTTON HEAD SCRERW M6X1 X 12 1 5 NOS

11 1010098/C CLAMP PLATE - FUEL PUMP 1 1 NOS

12 587377/A2 UNIT ASSY.FUEL PUMP 1 1 NOS

13 1010088/A3 O-RING 1 1 NOS

14 581053/D4 LOW FUEL SENSOR 1 1 NOS

15 594268/B FRONT DAMPER-TANK 1 1 NOS

16 1020017/A QUICK CONNECTOR 1 1 NOS

17 1020018/A Fuel Hose (PA Tube) 1 1 NOS

18 STICKER LH - FUEL TANK (COPPER) 1 1 NOS

18 590318/A STICKER - FUEL TANK RH 1 1 NOS

18 590319/A STICKER - FUEL TANK RH 1

18 STICKER RH - FUEL TANK (COPPER) 1 1 NOS

1. Part 594538/A may be alternated with part 594538/B

Fuel Tank_Bullet500_EUROIV 62



2. Part 587377/A may be alternated with part 587377/B

3. Part 1010088/A may be superseded by part 571063/A

4. Part 581053/D may be alternated with part 581053/E

10

7
9

8

3

6

6

6

6 5

5

1

7
9

8

4

4

2

2

Seat Assembly_Bullet500_EUROIV 63



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 582784/C SEAT ASSY 1 1 NOS

2 145861/A1 FLANGED HEXOGANAL BOLT M6X1 X 20 1 10 NOS

3 141654/A PILLION HANDLE 1 1 NOS

4 570702/A Hex.Nut M6x1 (U Nut) 1 1 Nos

5 586002/A HEX FLANGE BOLT M8X1.25x20 1 10 NOS

6 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

7 586005/A Flanged hex NUT M8 1 15 NOS

8 586055/A STUD 5/16" X 28.5 1 20 NOS

9 586036/A PLAIN WASHER,M8 1 50 NOS

10 146243/C2 RUBBER SUPPORT(FRONT) 1 10 NOS

1. Part 145861/A may be superseded by part 586042/A

2. Part 146243/C may be superseded by part 111947

Seat Assembly_Bullet500_EUROIV 64



15

33

3

3

3

2

10

16

14

12

11

8

5

9

11

13

7

6

44

44

Exhaust Pipe & Silencer_Bullet500_EUROIV 65



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 593008/C1 FLANGED HEX. NUT M8x1.25 1 5 NOS

2 572075/B GUARD_CAT 1 1 NOS

3 147896/C2 PHILIPS PAN HEAD SCREW M6X6 1 10 NOS

4 586014/A HEX FLANGE BOLT M8X1.20 x 20 1 1 NOS

5 591578/A3 FLANGED HEX BOLT M6X1X35 1 1 NOS

6 581733/C COMBINED HEAT SHIELD 1 1 NOS

7 576131/B SILENCER CAT ASSEMBLY 1 1 NOS

8 591163 SILENCER BRACKET REAR 1 1 NOS
9 592509/B SILENCER BRACKET 1 1 NOS

10 573211/A4 SILENCER GASKET 1 1 Nos

11 586029/A5 HEXAGONAL NUT M6X1 1 20 NOS

12 585538/D6 CLAMP - SILENCER 1 1 NOS

13 572066/C EXHAUST PIPE ASSY 1 1 NOS

14 582638/A Exhaust Gasket (Copper) 1 1 NOS

15 582591/A Flanged hex bolt M10x1.5x35 1 1 NOS

16 142258/17 Hexagon Screw 1 50 NOS

1. Part 593008/C may be superseded by part 586005/A

2. Part 147896/C may be superseded by part RLX00155/A

3. Part 591578/A may be alternated with part 591578/D

4. Part 573211/A may be alternated with part 573211/B

5. Part 586029/A may be alternated with part 586029/D

6. Part 585538/D may be superseded by part 1040747/A

7. Part 142258/1 may be alternated with part 142258

Exhaust Pipe & Silencer_Bullet500_EUROIV 66



10

11

22

22

19

17

15

15

14

14

1616

23

23

5

4

4

2

1

1

2727

1313

12

12

20

18

28

28

3

3

8

8

7

7

21

25

24

24

26

6
9

9

Steering Stem & Headlamp Casing_Bullet500_EUROIV 67



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 145446/A COVER 1 20 NOS

2 144583/F1 BALL RACE,HEAD LAMP CASING 1 1 NOS

3 584065/A STEERING STEM BALL CAGE 1 1 NOS

4 144582/G BALL RACE-FRAME 1 1 NOS

5 144581/F2 BALL RACE, FORK CROWN 1 1 NOS

6 801275 Steering Stem Assy - BLACK 1 1 NOS

7 586005/A Flanged hex NUT M8 1 15 NOS

8 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

9 591462/A3 FLANGED HEX BOLT M8X1.25x75 1 10 NOS

10 110116/D4 Lock Nut 1 1 NOS

11 140189/3 Steering Stem Washer 1 10 NOS

12 146610/A Washer 1 20 NOS

13 146032/D Hexagon Bolt 1 2 NOS

14 143818/1 Handle Bar Clip With Stud 1 10 NOS

15 140206/5 Washer 1 50 NOS

16 143825/25 Handle Bar Clip Stud Nut 1 10 NOS

17 140202/C HANDLE BAR CLIP 1 6 NOS

18 147561/A SLEEVE 1 10 NOS

19 140196/D SLEEVE, PLAIN 1 20 NOS

20 147560/A Hex_Socket Heat Screw 1 10 NOS

21 593191/B ADAPTOR 1 1 NOS

22 140193/B6 RUBBER SPACER 1 1 NOS

23 143906/C BUSH 1 1 NOS

24 806094 COVER TUBE CHROME GRAPHITE/MARSH GREY 1 1 NOS

24 866013 COVER TUBE - BLACK PAINT/GRANITE 1 1 NOS

24 880006 COVER TUBE FOREST GREEN/CHROME GREEN 1 1 NOS

Steering Stem & Headlamp Casing_Bullet500_EUROIV 68



KEY NO. Part Number Description Qty Remarks MOQ UOM

25 806102 HEADLAMP CASING MARSH GREY/ATHENA GREY 1 1 NOS

25 801604 Head lamp casing - BLACK 1 1 NOS

25 880005 HEADLAMP CASING FOREST GREEN/CHROME 1 1 NOS

26 8661497 RR COMP WITH STICKER - BLACK PAINT/GRANITE 1 1 NOS

27 145883/A Screw Pilot Lamp Rim Fixing 1 40 NOS

28 582518/A8 GROMMET 1 20 NOS

1. Part 144583/F may be alternated with part 144583/G

2. Part 144581/F may be alternated with part 144581/G

3. Part 591462/A may be alternated with part 591462/B

4. Part 110116/D may be superseded by part RAN00021/B

5. Part 143825/2 may be alternated with part 143825/A

6. Part 140193/B may be superseded by part 594503/C

7. Part 866149 may be superseded by part 866248

8. Part 582518/A may be superseded by part 1040561/A

Steering Stem & Headlamp Casing_Bullet500_EUROIV 69



3
4

26

21

1

12

20

22

27

17

19

9

24

24
23

11

6

28

18

16

13

2

5

8

7

15

10

14

25

A1

  5 to 20
   1 to 3,
Key Nos.

A2

4 to 20
   1, 2,
Key Nos.

A3

   15 & 20
   7, 9, 11,
Qty 2 Nos. 2,
  Key Nos.

A4

   15 & 20 
     7, 9,
Qty 2 Nos. 2,
  Key Nos.

A5

    20 & 22
Qty 2 Nos. 16,
  Key Nos.

Front Fork_Bullet500_EUROIV 70



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 1010037/A1 FORK ASSY LH 1 1 NOS

A2 1010114/A FORK ASSY RH 1 1 NOS

A3 888040 FORK PIPE SPINNING KIT 1 1 NOS
A4 888044 FORK OIL SEAL,O RING & PISTO RING KIT 1 1 NOS

A5 888041 MAIN SPRING KIT 1 1 NOS
1 147077/A SOCKET HEADED BOLT 1 10 NOS

2 147074/A COPPER PACKING 1 1 NOS

3 1010115/A Outer Tube M/C - RH FORK END RH 1 1 NOS

4 1010038/A Outer Tube M/C - LH FORK END LH -DISC 1 1 Nos

5 593992/A GUIDE BUSH 1 1 NOS

6 593994/A PLAIN WASHER 1 10 NOS

7 591828/A2 Oil Seal 1 1 NOS

8 591827/A Oil seal stopper 1 2 NOS

9 591826/A Dust Seal 1 2 NOS

10 593993/A SLIDE BUSH 1 2 NOS

11 593990/A FORK PIPE SPINING 1 1 NOS

12 147078/A CAP OIL LOCK 1 1 NOS

13 147090/A REBOUND SPRING 1 10 NOS

14 147092/A SEAT PIPE 1 1 NOS

15 594416/A FORK, O-RING 1

16 591512/B MAIN SPRING 1 1 NOS

17 591513/A WASHER 1 10 NOS

18 593991/B SPACER TUBE 1 1 NOS

19 591825/A Fork Bolt 1 1 NOS

20 147081/A O'-RING 1 10 NOS

21 147076/A PLAIN WASHER 1 10 NOS

Front Fork_Bullet500_EUROIV 71



KEY NO. Part Number Description Qty Remarks MOQ UOM

22 147088/A FLANGE BOLT 1 1 NOS

23 593030/B3 HEX NUT WITH NYLON INSERT-M8x1.25 1 5 NOS

24 593004/C4 PUNCHED WASHER 6.4 1 1 NOS

25 593144/A5 Hex Flange Bolt M8 X 1.25 X 55 1 1 NOS

26 1437466 REFLEX REFELECTOR FOR AMBER 1 1 NOS
27 585217/B7 WHEEL SPEED SENSOR-ABS 1 1 NOS

28 594046/A8 HEX SOCKET BUTTON HEAD M6X1 SCREW 1 1 NOS

1. Part 1010037/A may be alternated with part 1010037/B

2. Part 591828/A may be superseded by part 147632/A

3. Part 593030/B may be superseded by part 586004/A

4. Part 593004/C may be superseded by part 586032/B (may be alternated with part 586032/C (may be alternated with part 586032/B))

5. Part 593144/A may be superseded by part 145864/A (may be alternated with part 145864/B (may be alternated with part 145864/A))

6. Part 143746 may be alternated with part 143746/A

7. Part 585217/B may be superseded by part RAB00036/B

8. Part 594046/A may be alternated with part 594046/B

Front Fork_Bullet500_EUROIV 72



3

1

2

CONTROL CABLES_BULLET500_EUROIV 73



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 581018/C THROTTLE CABLE ASSEMBLY (TWIN CABLE) 1 1 NOS

2 581032/B1 CHOKE CABLE 1 1 NOS

3 571156/D2 CLUTCH CABLE ASSY 1 1 NOS

1. Part 581032/B may be alternated with part 581032/D

2. Part 571156/D may be superseded by part 590913/A (may be alternated with part 590913/F)

CONTROL CABLES_BULLET500_EUROIV 74



12

11

13

8

8

8

8

8

8

7

7

7

7

7

7

14

9

9

99

99

10

10

10

10

10

10

6

6

6

6

6

6

55

2

2

2

2

3

4

1

15

Front Mudguard_Bullet500_EUROIV 75



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 806134 MUDGUARD FRONT - ATHENA GREY/CHROME GRAPHITE/MARSH
GREY

1 1 NOS

1 866258 MUDGUARD FRONT - BLACK PAINT/GRANITE 1 1 NOS

1 880068 MUDGUARD FRONT - FOREST GREEN 2013/CHROME GREEN 1 1 NOS

2 866067 STAY-FRONT - BLACK PAINT/GRANITE 1 2 NOS

3 866097 STAY CENTER-LH - BLACK PAINT/GRANITE 1 1 NOS

4 866098 STAY-CENTER-RH - BLACK PAINT/GRANITE 1 1 NOS

5 593234/B HEX FLANGE BOLT M8X1.25 X 35 1 2 NOS

6 593232/A1 PHILLIPS ROUND HEAD MACHINE SCREW M6X13 1 10 NOS

7 586031/A2 LOCK WASHER-INTERNAL TEETH 1 10 NOS

8 586029/A3 HEXAGONAL NUT M6X1 1 20 NOS

9 586111/A FLANGED HEX BOLT M8X20 1 2 NOS

10 593056/B4 SPRING WASHER M8 1 5 NOS

11 142532/B CABLE GUIDE 1 4 NOS

12 1010180/C CLAMP FRONT CALIPER BRAKE HOSE 1 1 NOS

13 145882/A5 CROSS RECESSED PAN SCREW M6X1 X 14 1 20 NOS

14 586032/B6 Punched Washer 6.4 1 30 NOS

15 586029/A7 HEXAGONAL NUT M6X1 1 20 NOS

1. Part 593232/A may be superseded by part 586250/A

2. Part 586031/A may be superseded by part 140129 (may be alternated with part 140129/B)

3. Part 586029/A may be alternated with part 586029/D

4. Part 593056/B may be superseded by part 586038/B

5. Part 145882/A may be superseded by part 581368/A

6. Part 586032/B may be alternated with part 586032/C

Front Mudguard_Bullet500_EUROIV 76



7. Part 586029/A may be alternated with part 586029/D

Front Mudguard_Bullet500_EUROIV 77



12

2

17

16

7

7

11

a

5

8

8

444

444

13

14

1

b

15

3
6

10

9

18

111

1 to 18,a,b
 Key Nos.

A1

Front Wheel_Bullet500_EUROIV 78



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 1010029/D1 FRONT WHEEL ASSY 1 1 NOS

1 587649/A HEX.SOCKET BUTTON HEAD SCRERW M6X1 X 12 1 5 NOS

2 1010031/C TONER FRONT WHEEL 1 1 NOS

3 593001/E2 SPINDLE-FRONT WHEEL 1 1 NOS

4 560530/E3 BUTTON HEAD, M10, SERIES 1 4 Nos

5 147652/B DISC 1 1 NOS

6 593062/C SPACER 1 2 NOS

7 141109/14 GREASE SEAL 1 5 NOS

8 150324/A DEEP GROOVE BALL BEARING 6203 1 1 NOS

9 560521/B SPACER ASSY. 1 1 NOS

10 891060 HUB, FRONT - Texture Silver 1 1 NOS

11 143885/A NIPPLE 1 1 NOS

12 1010030/B5 SPOKES FRONT 1 10 NOS

13 586070/A6 PLAIN WASHER,M16 1 15 NOS

14 586085/A HEX U NUT M16x1.5 1 1 NOS

15 147507/A WHEEL RIM (1.85X19"-1.5THK) 1

16 140355/B RIM TAPE 1 1 NOS

17 1010139/B SPACER 1 1 NOS

18 592630/B7 SPEEDO DRIVE ASSY 1 1 NOS

1. Part 1010029/D may be alternated with part 1010029/G

2. Part 593001/E may be superseded by part 1040585/A

3. Part 560530/E may be alternated with part 560530/F (may be superseded by part 594660/A)

4. Part 141109/1 may be alternated with part 141109

5. Part 1010030/B may be superseded by part 1040718/B

Front Wheel_Bullet500_EUROIV 79



6. Part 586070/A may be alternated with part 586070/B

7. Part 592630/B may be superseded by part 1040741/A

Front Wheel_Bullet500_EUROIV 80



4

16

6

6

12

21

7

7

28

2

10

11

25
27

a

15

b

26

13

19

5

24

23

3

22
20

2020

20

20

20

9

18

8

17

111111

14

1 to 28,a,b
 Key Nos.

A1

A2

   6 & 7
Key Nos.

Rear Wheel_Bullet500_EUROIV 81



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 1010025/D1 REAR WHEEL ASSY 1 1 NOS

A2 888151 Bearing, O ring and seal kit Rear wheel 1 1 NOS

1 587605/B HEX SOCKET BUTTON HEAD SCREW M6X1X14 1 6 NOS

2 585216/C TONER-REAR WHEEL 1 1 NOS

3 594088/D2 SPINDLE, LONG 1 1 NOS

4 1010093/C REAR DISC PLATE 1 1 NOS

5 594050/B SPACER-DISC SIDE 1 2 NOS

6 141109/13 GREASE SEAL 1 5 NOS

7 150324/A DEEP GROOVE BALL BEARING 6203 1 1 NOS

8 146499/B BEARING SPACER ASSY 1 1 NOS

9 891061 REAR HUB (DISC) TEXTURE SILVER 1 1 NOS

10 585302/B SPOKES OUTER-REAR 1 20 NOS

11 585301/B SPOKES INNER-REAR 1 1 NOS

12 143885/A NIPPLE 1 1 NOS

13 593236/A CHAIN - REAR (102 PITCHES,'O'RING TYPE LGB) 1 1 NOS

14 145854 Connecting Link Assy (With 'o' Ring) 1

15 591210/B REAR-RIM 1 1 NOS

16 140355/B RIM TAPE 1 1 NOS

17 144471/A CUSH RUBBER 1 4 NOS

18 891062 ADAPTOR SPROCKETREARDRIVE Texture Silver 1 1 NOS
19 594048/F4 REAR DRIVE SPROCKET 1 1 NOS

20 594851/A LOW HEAD SOCKET CAP SCREW M10 X 1.5 X 16 1 6 NOS

21 145553/B BEARING 6005 C3 1 1 NOS

22 594562/A DUST SEAL-RD SPROCKET 1 1 NOS

23 594087/D5 SHORT SPINDLE 1 1 NOS

24 594051/B SPACER-SPROCKET SIDE 1 1 NOS

Rear Wheel_Bullet500_EUROIV 82



KEY NO. Part Number Description Qty Remarks MOQ UOM

25 586009/A HEXOGNAL LOCK NUT M22x1.5 1 5 NOS

26 593095/A6 WASHER 1 1 NOS

27 586085/A HEX U NUT M16x1.5 1 1 NOS

28 571004/F FD SPROCKET 17T 1 1 NOS

1. Part 1010025/D may be alternated with part 1010025/E

2. Part 594088/D may be superseded by part RAT00098/A

3. Part 141109/1 may be alternated with part 141109

4. Part 594048/F may be alternated with part 594048/G

5. Part 594087/D may be superseded by part RAT00099/A (may be alternated with part RAT00099/B)

6. Part 593095/A may be superseded by part RAT00100/B

Rear Wheel_Bullet500_EUROIV 83



1

1

6

6

6

6

4

4

4

4

4

45

5

3
2

5

5

Rear Shockabsorbers_Bullet500_EUROIV 84



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 146347/E1 Shock Absorber - Chrome Plated 1 1 NOS

2 593110/B HEX BOLT 3/8" X 45 1 1 NOS

3 593113/B2 HEX BOLT 3/8" X 50 1 5 NOS

4 586018/A PLAIN WASHER-REAR SUSPENSION 1 1 NOS

5 586019/B3 SINGLE COIL SPRING LOCK WASHER 1 20 NOS

6 170352/B4 Domed Cap Nut 1 6 NOS

1. Part 146347/E may be alternated with part 146347/F

2. Part 593113/B may be superseded by part 170399/A (may be superseded by part 593110/B)

3. Part 586019/B may be superseded by part 143407/B

4. Part 170352/B may be alternated with part 170352/C

Rear Shockabsorbers_Bullet500_EUROIV 85



2
1

4

9

6

6

5

7

3

10

12

11

a

a

a

8

13

7

14

   a & 14
 1 , 2, 3, 4, 
 Key Nos.

A1

ABS Mounting To Frame_Bullet500_EUROIV 86



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 1010032/C ABS SYSTEM 1 1 NOS

1 1010183/A CLAMP BRAKE HOSE FRONT 1 1 NOS

2 1010180/C CLAMP FRONT CALIPER BRAKE HOSE 1 1 NOS

3 586048/A1 HEX SCREW M6X1 X 10 1 1 NOS

4 582511/A2 CABLE STRAP-BLACK 1 1 NOS

5 585395/B SLEEVE 1 2 Nos

6 585394/B GROMMET 1 2 NOS

7 586042/A FLANGED HEXOGANAL BOLT M6X1 X 20 1 1 NOS

8 1010190/C BRACKER ASSY. ABS AND COVER 1 1 NOS

9 585217/B3 WHEEL SPEED SENSOR-ABS 1 1 NOS

10 594046/A4 HEX SOCKET BUTTON HEAD M6X1 SCREW 1 1 NOS

11 801529 Engine plate rr - BLACK 1 1 Nos

12 866260 ENGING MTG PLATE RH REAR Black 1 1 Nos
13 594046/A5 HEX SOCKET BUTTON HEAD M6X1 SCREW 1 1 NOS

14 583956/A ABS MODULATOR-FILLED 1 1 NOS

1. Part 586048/A may be superseded by part 141093 (may be alternated with part 141093/A)

2. Part 582511/A may be superseded by part RAC00187

3. Part 585217/B may be superseded by part RAB00036/B

4. Part 594046/A may be alternated with part 594046/B

5. Part 594046/A may be alternated with part 594046/B

ABS Mounting To Frame_Bullet500_EUROIV 87



1

5

55

5
5

5

5

2

2

22

2

2

2

2

22

6

9

12

8

10

7

3

4

11
13

14

Antilock Brake System_Bullet500_EUROIV 88



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 147649/A CALLIPER ASSY 1 1 NOS

2 594508/A1 COPPER WASHER 1 1 NOS

3 1010034/B BRAKE HOSE ASSY ABS TO FRONT CALIPER 1 1 NOS

4 1010033/B BRAKE HOSE ASSY ABS TO FRONT MASTER CYLINDER 1 1 NOS

5 594507/A BANJO BOLT-REAR DISC(BLACK) 1 1 Nos

6 594631/A Master cylinder assy 1 1 NOS

7 1010035/B BRAKE HOSE ASSY ABS TO REAR MASTER CYCLINDER 1 1 NOS

8 1010255/A MASTER CYLINDER ASSEMBLY 1 1 NOS

9 587336/B BRAKE PRESSURE SWITCH 1 1 NOS

10 1010036/B BRAKE HOSE ASSY ABS TO REAR CALIPER 1 1 NOS

11 587305/B caliper assy-rear 1 1 NOS

12 583956/A ABS MODULATOR-FILLED 1 1 NOS

13 560584/A Pad assy 1 1 NOS

14 594698/A BRAKE PAD KIT REAR CALIPER 1 1 NOS

1. Part 594508/A may be superseded by part 594721/A

Antilock Brake System_Bullet500_EUROIV 89



4

2

2

5

16
16

16

16

6

12

7

1111

15

15

8

99

3

3

14

10

13

1

     Nos. 16)
Nos. 15), (Qty. 4 
 13, 14, (Qty. 2 
      Key Nos.

A1

      & 3), 4
(Qty. 2 Nos. 2 
    Key Nos.

A2

Swing Arm Assembly_Bullet500_EUROIV 90



KEY NO. Part Number Description Qty Remarks MOQ UOM

A1 888147 Chain adjuster kit 1 1 NOS

A2 888079 SWING ARM END CAP, BUSH AND SPACER KIT - TBTS 1 1 NOS
1 867034 SWING ARM SUB ASSY - BLACK POWDER COATED 1 1 NOS
2 580038/F BUSH 1 1 NOS

3 580749/D END CUP-SWING ARM 1 2 NOS

4 580037/H SPACER 1 1 NOS

5 580347/D FLANGED HEX BOLT 1 1 NOS

6 586008/A1 PLAIN WASHER,M12 1 1 NOS

7 593050/C HEXOGNAL NYLOCK NUT 1/2" 1 5 NOS

8 594540/C2 CHAIN PAD 1 1 NOS

9 594660/A COUNTER SINK SCREW M6X1 X 20 1 1 NOS

10 594484/C BRACKET COMP -CHAIN GUARD 1 1 NOS

11 593108/B FLANGED HEX BOLT WITH COLLAR M6X1 1 10 NOS

12 591667/D CHAIN GUARD 1 1 NOS

13 594533/B3 CHAIN TENSIONER COMP-RH 1 1 NOS

14 594216/B4 CHAIN TENSIONER COMP-LH 1 1 NOS

15 594365/B PLATE-CHAIN ADJUSTER 1 1 Nos

16 586005/A Flanged hex NUT M8 1 15 NOS

1. Part 586008/A may be alternated with part 586008/B

2. Part 594540/C may be alternated with part 594540/D

3. Part 594533/B may be alternated with part 594533/C

4. Part 594216/B may be alternated with part 594216/D

Swing Arm Assembly_Bullet500_EUROIV 91



18

22
17

15

2323

5

5

9

3

3

11

4

4

2424

7

7

7

7

7

7

7

7
1616

6

6

6

6

6

6

6

6

26

26

19

25

25 10

14

8

8

28

28

28

27

27

1

21

29

12

2

23

19

2020

13

2424

Rear Mudguard Assembly_Bullet500_EUROIV 92



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 806104 REAR MUDGUARD WITH STICKER - ATHENA GREY/CHROME
GRAPHITE/MAR

1 1 NOS

1 866133 REAR MUDGUARD WITH STICKER - BLACK 1 1 NOS
1 880027 REAR MUDGUARD W/STR CHROME/FOREST GREEN 1 1 NOS

2 866180 MUDGUARD CARRIER COMP RH - BLACK 1 1 NOS
3 586002/A HEX FLANGE BOLT M8X1.25x20 1 10 NOS

4 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

5 145882/A1 CROSS RECESSED PAN SCREW M6X1 X 14 1 20 NOS

6 586032/B2 Punched Washer 6.4 1 30 NOS

7 586021/B HEXAGONAL NUT M6X1x7 1 40 NOS

8 592030/A PLUG 1 20 NOS

9 170242/A Grommet 1 30 NOS

10 591023/A BEADING 1 1 NOS

11 586003/A HEX FLANGE BOLT M8X1.25x30 1 15 NOS

12 866083 NUMBER PLATE HOLDER COMP.-BLACK 1 1 NOS
13 866084 TAIL LAMP BRACKET COMP - BLACK 1 1 NOS
14 591099/A BEADING 1 1 NOS

15 143747 REFLEX REFELECTOR RED 1 1 NOS
16 586029/A3 HEXAGONAL NUT M6X1 1 20 NOS

17 1401294 LOCK WASHER-INTERNAL TEETH 1 50 NOS
18 1010063/B PIECE MUDGUARD 1 1 NOS

19 586035/A PLAIN WASHER,M6 1 20 NOS

20 591578/D FLANGED HEX BOLT M6X1X35 1

21 866179 MUDGUARD CARRIER COMP LH - BLACK 1 1 NOS
22 110353/4 Rear Mudguard Carrier Nut 1 6 NOS

23 145543/B Stud 1 1 NOS

24 586008/A5 PLAIN WASHER,M12 1 1 NOS

Rear Mudguard Assembly_Bullet500_EUROIV 93



KEY NO. Part Number Description Qty Remarks MOQ UOM

25 590797/A FLANGED HEX.BOLT,M10x1.25 1 2 NOS

26 586033/A6 PLAIN WASHER,M10 1 50 NOS

27 594833/A WASHER FACED HEX NUT M10 1 4 NOS

28 593005/C7 SLOTTED HEAD SCREW-M6x13 1 5 Nos

29 867059 BRIDGE PLATE - MUDGUARD - BLACK 1 1 NOS
30 590293/A STICKER-REAR MUDGUARD LOGO 1 1 NOS

1. Part 145882/A may be superseded by part 581368/A

2. Part 586032/B may be alternated with part 586032/C

3. Part 586029/A may be alternated with part 586029/D

4. Part 140129 may be alternated with part 140129/B

5. Part 586008/A may be alternated with part 586008/B

6. Part 586033/A may be superseded by part 586032/A (may be superseded by part 586032/B (may be alternated with part 586032/C (may be alternated
with part 586032/B)))

7. Part 593005/C may be superseded by part 593232/A (may be superseded by part 586250/A)

Rear Mudguard Assembly_Bullet500_EUROIV 94



2

5

5

5

9

6

6

4

4

4

7

3

3

3

3

8

1

Electrical Box_Bullet500_EUROIV 95



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 806135 TOOL BOX, ELECTRICAL WITH STICKER - ATHENA GREY/CHROME
GRAPH

1 1 NOS

1 866261 TOOL BOX, ELECTRICAL WITH STICKER - BLACK PAINT/GRANITE 1 1 NOS

1 880069 TOOL BOX, ELECTRICAL WITH STICKER - FOREST GREEN 2013/
CHROME

1 1 NOS

2 141093/A HEX SCREW M6X1 X 10 1 50 Nos

3 586035/A PLAIN WASHER,M6 1 20 NOS

3 593012/A WASHER 1 10 NOS

4 586031/A1 LOCK WASHER-INTERNAL TEETH 1 10 NOS

5 142274/B2 HEX SCREW M6X1 X 16 1 40 Nos

6 586029/A3 HEXAGONAL NUT M6X1 1 20 NOS

7 586032/B4 Punched Washer 6.4 1 30 NOS

8 591352/B GROMMET-ELECTRICAL BOX 1 10 NOS

9 590998/B BEADING 1 1 NOS

1. Part 586031/A may be superseded by part 140129 (may be alternated with part 140129/B)

2. Part 142274/B may be superseded by part 147617/A (may be alternated with part 147617/B)

3. Part 586029/A may be alternated with part 586029/D

4. Part 586032/B may be alternated with part 586032/C

Electrical Box_Bullet500_EUROIV 96



4

6

16

16

12 12

15

15

3

3

1

7

14

14

9

11

11

2

8

5

10

18 19

13

13

17

Foot Rests & Brake Pedal_Bullet500_EUROIV 97



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 591425/C SLEEVE-LH 1 1 NOS

2 801459 Foot Rest Arm LH - BLACK 1 1 NOS
3 586082/A flange U nut M10x1.25 1 1 NOS

4 1010058/D BOSS PEDAL MTG 1 1 NOS

5 1010057/E1 BRAKE PEDAL ASSEMBLY 1 1 NOS

6 144886/D BRAKE PEDAL RUBBER 1 1 NOS

7 591428/D SLEEVE-RH 1 1 NOS

8 801619 FOOTREST ASSY – RH - BLACK 1 1 NOS
9 594067/A2 SPRING-PEDAL RETURN 1 1 NOS

10 1010132/A3 PILLION FOOT REST ASSY LH 1 1 NOS

11 594372/B LOCK PIN-FOOTREST 1 1 NOS

12 580380/A BALL 1 1 NOS

13 594447/B BRACKET ASSY-PILLION FOOTREST 1 1 NOS

14 594009/B HEX NYLOCK NUT M10 1 10 NOS

15 580381/D PILLION-FOOTREST SPRING 1 20 NOS

16 5501414 CIRCLIP 10n IS 3075, PART2 1 20 NOS
17 1010060/A5 PILLION FOOT REST ASSY RH 1 1 NOS

18 1010201/A6 PILLION SUPPORT LH 1 1 NOS

19 1010200/A7 PILLION SUPPORT RH 1 1 NOS

1. Part 1010057/E may be superseded by part RAB00003/A

2. Part 594067/A may be alternated with part 594067/C

3. Part 1010132/A may be alternated with part 1010132/C

4. Part 550141 may be alternated with part 550141/A

5. Part 1010060/A may be alternated with part 1010060/C

Foot Rests & Brake Pedal_Bullet500_EUROIV 98



6. Part 1010201/A may be alternated with part 1010201/C

7. Part 1010200/A may be alternated with part 1010200/C

Foot Rests & Brake Pedal_Bullet500_EUROIV 99



5

5

6

1616

12

15

11

14

2

3

3

44

13

9

10

8

1

7

Center & Side Stands_Bullet500_EUROIV 100



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 8015801 CENTER STAND COMP - BLACK 1 1 NOS
2 586015/A SPINDLE 1 2 NOS

3 586016/A PLAIN WASHER-CENTER STAND 1 40 NOS

4 586017/A SPILT PIN 1 50 NOS

5 144766/A SPRING 1 10 NOS

6 145186/C2 RUBBER STOP 1 10 NOS

7 866255 SIDE STAND MTG COMP - BLACK 1 1 NOS
8 583866/B SIDE STAND ASSY. 1 1 NOS

9 591992/B SPRING 1 1 NOS

10 593011/C FLANGED HEX. NUT M10x1.25 1 1 NOS

11 586003/A HEX FLANGE BOLT M8X1.25x30 1 15 NOS

12 5211993 Socket head cap screw M8 X 50 1 1 NOS

13 586036/A PLAIN WASHER,M8 1 50 NOS

14 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

15 581738/A4 SIDE STAND SWITCH 1 1 NOS

16 500632 screw soc. head cap-m5x20l 1 10 Nos

1. Part 801580 may be superseded by part 867003

2. Part 145186/C may be alternated with part 145186/E

3. Part 521199 may be alternated with part 521199/C

4. Part 581738/A may be superseded by part 586164/A

Center & Side Stands_Bullet500_EUROIV 101



3

24

6
5

1

7

Meters & Instrument Console_Bullet500_EUROIV 102



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 147770/F1 SPEEDO METER 1 1 NOS

1 581342/A SPEEDOMETER DUAL SCALE GOLD 1 1 NOS

1 581341/A SPEEDOMETER DUAL SCALE SILVER 1 1 NOS

2 110179 SPEEDO METER RUBBER RING 1 2 NOS
3 1010320/A2 WARNING INDICATOR 1 1 NOS

3 1010321/B3 WARNING INDICATOR 1 1 NOS

4 140193/B4 RUBBER SPACER 1 1 NOS

5 592663/A Bulb 12V - 4W BA 7'S' CAP 1 10 NOS

6 591434/A Bulb, 12V, 3.4 W BA9S Cap 1 1 NOS

7 1010135/A ABS MIL CIRCUIT ASSY 1 1 NOS

1. Part 147770/F may be superseded by part 590431/B

2. Part 1010320/A may be alternated with part 1010320/C

3. Part 1010321/B may be alternated with part 1010321/C

4. Part 140193/B may be superseded by part 594503/C

Meters & Instrument Console_Bullet500_EUROIV 103



6

4

8

1

3

2

5

7

1

Common Key,Switches, Lock & Horn_Bullet500_EUROIV 104



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 593277/F1 COMMON KEY SET 1 1 NOS

2 590827/B2 SWITCH MODULE RH 1 1 NOS

3 581029/C SWITCH COMP. LH 1 1 NOS

4 560632/A3 SWITCH CLUTCH 1 1 NOS

5 146168/D HORN 1 1 NOS

6 586002/A HEX FLANGE BOLT M8X1.25x20 1 10 NOS

7 1434074 Spring Washer 1 1 NOS

8 586036/A PLAIN WASHER,M8 1 50 NOS

1. Part 593277/F may be superseded by part 593278/F (may be alternated with part 593278/J)

2. Part 590827/B may be alternated with part 590827/A

3. Part 560632/A may be superseded by part 560632

4. Part 143407 may be alternated with part 143407/B

Common Key,Switches, Lock & Horn_Bullet500_EUROIV 105



3

4

4

8

7

6

1

2

5

Battery, Carrier & Cover_Bullet500_EUROIV 106



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 591692/H1 BATTERY CARRIER ASSY 1 1 NOS

2 866073 COVER BATTERY CARRIER - BLACK PAINT/GRANITE 1 1 NOS

3 143079/C CLIP 1 20 NOS

4 560058/D STRAP BATTERY 1 4 NOS

5 586025/A2 HEX FLANGE BOLT M8X1.25x16 1 10 NOS

6 586036/A PLAIN WASHER,M8 1 50 NOS

7 586022/C3 HEX FLANGE BOLT M8X1.25x45 1 10 NOS

8 560210/C CAP BATTERY CARRIER 1 1 NOS

1. Part 591692/H may be superseded by part 590769/C

2. Part 586025/A may be alternated with part 586025/B

3. Part 586022/C may be superseded by part RAQ00230/C

Battery, Carrier & Cover_Bullet500_EUROIV 107



5

153

17

16

17

17

16

17

16

17

17

17

4 11

1

10

7

12

20

14

9

18 1818

18

18

13

6

8

19

2

Electronic Control Unit & Sensors_Bullet500_EUROIV 108



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 571282/C FLYWHEEL MAGNETO ASSY (18-1 PIP) 1 1 NOS

2 587379/A ECU WITH PROGRAM 1 1 NOS

3 1010095/A RUBBER ECU 1 1 NOS

4 560013 STARTER MOTOR 0.9 KW 1 1 NOS
5 1010084/C OXYGEN SENSOR 1 1 NOS

6 576067/A ENGINE OIL TEMPERATURE SENSOR 1 1 NOS

7 572607/A O-RING TEMPERATURE SENSOR 1 1 NOS

8 581053/D1 LOW FUEL SENSOR 1 1 NOS

9 587384/A SENSOR TA 1 1 NOS

10 571304/A GASKET-AIR TEMP SENSOR 1 5 NOS

11 5700132 HEX SOCKET HEAD CAP SCREW M5 X 16 1 1 NOS
12 585217/B3 WHEEL SPEED SENSOR-ABS 1 1 NOS

13 594046/A4 HEX SOCKET BUTTON HEAD M6X1 SCREW 1 1 NOS

14 587377/A5 UNIT ASSY.FUEL PUMP 1 1 NOS

15 1010088/A6 O-RING 1 1 NOS

16 143496/1 Washer 1 1 NOS

17 144636/A Washer 1 1 NOS

18 590906/C HEX SOCKET HEAD SCREW M6X1x14 1 1 NOS

19 581054/B7 ROLL OVER SENSOR 1 1 NOS

20 586032/B8 Punched Washer 6.4 1 30 NOS

1. Part 581053/D may be alternated with part 581053/E

2. Part 570013 may be alternated with part 570013/B

3. Part 585217/B may be superseded by part RAB00036/B

4. Part 594046/A may be alternated with part 594046/B

Electronic Control Unit & Sensors_Bullet500_EUROIV 109



5. Part 587377/A may be alternated with part 587377/B

6. Part 1010088/A may be superseded by part 571063/A

7. Part 581054/B may be superseded by part 581054/C

8. Part 586032/B may be alternated with part 586032/C

Electronic Control Unit & Sensors_Bullet500_EUROIV 110



7

10

11

3

6

9

8

2

51

4

Wiring Harness & Fuses_Bullet500_EUROIV 111



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 1010065/E HARNESS MAIN CABLE 1 1 NOS

2 591560/C HARNESS,TAIL LIGHT 1 1 NOS

3 147271/C ADD ON LEAD,CLUTCH SWITCH 1 1 NOS

4 1010129/C FUSE BOX ADD ON 1 1 NOS

5 147956/B1 BATTERY -VE CABLE 1 1 NOS

6 582510/C NEUTRAL SWITCH ASSY 1 1 NOS

7 1010150/B2 FUSE BOX RUBBER 1 1 NOS

8 582512/A Blade Fuse-10A 1 18 NOS

8 582513/A Blade fuse-15A 1 18 NOS

8 591587/A FUSE(BLADE TYPE - 20 AMPS) 1 1 NOS

9 582511/A3 CABLE STRAP-BLACK 1 1 NOS

10 141162/C4 CABLE STARP LONG 8" 1 1 NOS

11 145728/C CABLE TIE 1 40 Nos

1. Part 147956/B may be superseded by part 572370/B

2. Part 1010150/B may be alternated with part 1010150/C

3. Part 582511/A may be superseded by part RAC00187

4. Part 141162/C may be superseded by part RAC00187/A

Wiring Harness & Fuses_Bullet500_EUROIV 112



5
5

5 5

8

3 4

6 7

1 2

Trafficator Lights_Bullet500_EUROIV 113



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 591565/A TRAFFICATOR ASSY. RH FRONT 1 1 NOS

2 591566/A TRAFFICATOR ASSY. RH FRONT 1 1 NOS

3 591563/A TRAFFICATOR ASSY. RH REAR 1 1 NOS

4 591564/A TRAFFICATOR ASSY. LH REAR 1 1 NOS

5 146348/A Trafficator bulb 1 6 NOS

6 592638/C TRAFFICATOR BRACKET LH 1 1 NOS

7 592639/C TRAFFICATOR BRACKET RH 1 1 NOS

8 586004/A HEXOGNAL NYLOCK NUTM8 1 1 NOS

Trafficator Lights_Bullet500_EUROIV 114



3

3

3

55

55

55

4

1

2

Tail Lamp_Bullet500_EUROIV 115



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 1010014/A TAIL LAMP 1 1 NOS

2 591216/A LENS AND REFLECTOR 1 1 NOS

3 145882/A1 CROSS RECESSED PAN SCREW M6X1 X 14 1 20 NOS

4 591214/C2 Bulb 21/5 W 1 1 NOS

5 586032/A3 PLAIN WASHER 1 1 NOS

1. Part 145882/A may be superseded by part 581368/A

2. Part 591214/C may be superseded by part 141755

3. Part 586032/A may be superseded by part 586032/B (may be alternated with part 586032/C (may be alternated with part 586032/B))

Tail Lamp_Bullet500_EUROIV 116



6

9

8

4

1

5
b

3

c

a2

7

1

a, 2, 3, 4
Key Nos.

5

  b & c
  6 to 9
Key Nos.

Head Lamp & Pilot Lamp_Bullet500_EUROIV 117



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 591873/C PILOT LAMP WITH BULB 1 2 NOS

2 591826/A Dust Seal 1

3 145883/A Screw Pilot Lamp Rim Fixing 1 40 NOS

4 591434/A Bulb, 12V, 3.4 W BA9S Cap 1

5 591905/F1 HEAD LAMP ASSY WITH BULB 1 1 NOS

5 591906/A HEAD LAMP ASSY WITH BULB 1 1 NOS

6 591442/A Halogen Bulb 12V,60/55W 1

7 146456/A2 Bulb 1 6 NOS

8 140743/A Screw Rim Fixing Top with Clamp 1 1 NOS

9 147491/A CROSS RECESSED PAN HEAD SCREW M5x0.8x12 1 10 NOS

1. Part 591905/F may be superseded by part 593263/B (may be alternated with part 593263/C)

2. Part 146456/A may be superseded by part 146348

Head Lamp & Pilot Lamp_Bullet500_EUROIV 118



5

15

19

18

2
2

21

7

3

3

11

2310

16

8

6
13

24

20

9

22

14

4

4

17

1

12

RR Unit, Ignition Coil, Relays_Bullet500_EUROIV 119



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 587356/C1 RR UNIT 1 1 Nos

2 586032/B2 Punched Washer 6.4 1 30 NOS

3 145882/A3 CROSS RECESSED PAN SCREW M6X1 X 14 1 20 NOS

4 591577/C FLANGED HEX BOLT M6X1X27 1 10 NOS

5 RAC00154/A IGNITION COIL WITH CAP CORD WATER PROOF 1 1 NOS

6 502071 Hex screw 1 50 NOS
7 142606 Dimns For Multi Tooth Lock Washer 1 100 NOS
8 500905/C4 CAP ASSY 1 1 NOS

9 585681/B RELAY (MICRO - 5 PIN) 1 1 NOS

10 147955/E5 RELAY STARTER 1 1 NOS

11 146173/C Holder-Relay starter 1 5 NOS

12 147956/B6 BATTERY -VE CABLE 1 1 NOS

13 571059/A7 Injector relay 1 1 Nos

14 587385/A AISV ASSY 1 1 NOS

15 1010096/D BRACKET ASSY SOLENOID 1 1 NOS

16 500632 screw soc. head cap-m5x20l 1 10 Nos

17 580396/A FLASHER UNIT 1 1 NOS

18 1010125/A SPACER - SOLENOID 1 1 NOS

19 1010124/A GROMMET - SOLENOID 1 5 NOS

20 582544/A SIDE-STAND RELAY ADD-ON 1 1 NOS

21 142274/B8 HEX SCREW M6X1 X 16 1 40 Nos

22 586164/A SIDE STAND SWITCH 1 1 NOS

23 147271/C ADD ON LEAD,CLUTCH SWITCH 1 1 NOS

24 582510/C NEUTRAL SWITCH ASSY 1 1 NOS

1. Part 587356/C may be alternated with part 587356/D

RR Unit, Ignition Coil, Relays_Bullet500_EUROIV 120



Part 587356/C may be superseded by part 587356/D

2. Part 586032/B may be alternated with part 586032/C

3. Part 145882/A may be superseded by part 581368/A

4. Part 500905/C may be superseded by part 582668/A (may be superseded by part RAC00136/A (may be superseded by part RAC00158/A)) (may be
alternated with part 582668/B)

5. Part 147955/E may be alternated with part 147955/F

6. Part 147956/B may be superseded by part 572370/B

7. Part 571059/A may be superseded by part 585681/B

8. Part 142274/B may be superseded by part 147617/A (may be alternated with part 147617/B)

RR Unit, Ignition Coil, Relays_Bullet500_EUROIV 121



1

Tool Kit_Bullet500_EUROIV 122



KEY NO. Part Number Description Qty Remarks MOQ UOM

1 146500/C TOOL KIT 1 1 NOS

Tool Kit_Bullet500_EUROIV 123



royalenfield.com


	2D ABS Bracket_Bullet500 V2 
	Engine Assembly_Bullet500_EUROIV 
	2D Engine Assembly_Bullet500 

	Cover LH_Bullet500_EUROIV 
	2D Cover LH_Bullet500 V3 

	Crankcase LH_Bullet500_EUROIV 
	2D Crankcase LH_Bullet500 

	Clutch_Bullet500_EUROIV 
	2D Clutch_Bullet500 V2 

	Crankcase RH - Cover Side_Bullet500EUROIV 
	2D Crankcase RH - Cover Side_Bullet500 

	Gear Train Assembly_Bullet500_EUROIV 
	2D Gear Train Assembly_Bullet500 

	Crankcase RH_Bullet500EUROIV 
	2D Crankcase RH_Bullet500EUROIV 

	Crankcase LH - Cover Side_Bullet500_EUROIV 
	2D Crankcase LH - Cover Side_Bullet500 V2 

	Crank Shaft_Bullet500_EUROIV 
	2D Crank Shaft_Bullet500 

	Gear Shift Assembly_Bullet500_EUROIV 
	2D Gear Shift Assembly_Bullet500 V2 

	Kick Starter_Bullet500_EUROIV 
	2D Kick Starter_Bullet500 V2 

	Cover RH_Bullet500_EUROIV 
	2D Cover RH_Bullet500 

	Piston, Rings & Cylinder Barrel_Bullet500_EUROIV 
	2D Piston, Rings & Cylinder Barrel_Bulle 

	Cylinder Head_Bullet500_EUROIV 
	2D Cylinder Head_Bullet500 

	Frame LH_Bullet500_EUROIV 
	2D Frame LH_Bullet500 

	Solenoid & Reed Valve Assembly_Bullet500_EUROIV 
	2D Solenoid & Reed Valve Assembly_Bullet 

	Frame RH_Bullet500_EUROIV 
	2D Frame RH_Bullet500 

	Fuel Injection & Sensors_Bullet500_EUROIV 
	2D Fuel Injection & Sensors_Bullet500 

	Filter Box Assembly_Bullet500_EUROIV 
	2D Filter Box Assembly_Bullet500 

	Evaporative Emissions_Bullet500_EUROIV 
	2D Evaporative Emissions_Bullet500 V2 

	Handle Bar & Controls_Bullet500_EUROIV 
	2D Handle Bar & Controls_Bullet500 

	Fuel Tank_Bullet500_EUROIV 
	2D Fuel Tank_Bullet500 

	Seat Assembly_Bullet500_EUROIV 
	2D Seat Assembly_Bullet500 

	Exhaust Pipe & Silencer_Bullet500_EUROIV 
	2D Exhaust Pipe & Silencer_Bullet500 

	Steering Stem & Headlamp Casing_Bullet500_EUROIV 
	2D Steering Stem & Headlamp Casing_Bulle 

	Front Fork_Bullet500_EUROIV 
	2D Front Fork_Bullet500 

	CONTROL CABLES_BULLET500_EUROIV 
	2D Control Cables_Bullet500 

	Front Mudguard_Bullet500_EUROIV 
	2D Front Mudguard_Bullet500 V2 

	Front Wheel_Bullet500_EUROIV 
	2D Front Wheel_Bullet500 V2 

	Rear Wheel_Bullet500_EUROIV 
	2D Rear Wheel_Bullet500 V2 

	Rear Shockabsorbers_Bullet500_EUROIV 
	2D Rear Shockabsorbers_Bullet500 

	ABS Mounting To Frame_Bullet500_EUROIV 
	2D ABS Mounting To Frame_Bullet500 V3 

	Antilock Brake System_Bullet500_EUROIV 
	2D Antilock Brake System_Bullet500 V2 

	Swing Arm Assembly_Bullet500_EUROIV 
	2D Swing Arm Assembly_Bullet500 

	Rear Mudguard Assembly_Bullet500_EUROIV 
	2D Rear Mudguard Assembly_Bullet500 

	Electrical Box_Bullet500_EUROIV 
	2D Electrical Box_Bullet500 

	Foot Rests & Brake Pedal_Bullet500_EUROIV 
	2D Foot Rests & Brake Pedal_Bullet500 V2 

	Center & Side Stands_Bullet500_EUROIV 
	2D Center & Side Stands_Bullet500 

	Meters & Instrument Console_Bullet500_EUROIV 
	2D Meters & Instrument Console_Bullet500 V2 

	Common Key,Switches, Lock & Horn_Bullet500_EUROIV 
	2D Common Key,Switches, Lock & Horn_Bull 

	Battery, Carrier & Cover_Bullet500_EUROIV 
	2D Battery, Carrier & Cover_Bullet500 V3 

	Electronic Control Unit & Sensors_Bullet500_EUROIV 
	2D Electronic Control Unit & Sensors_Bul 

	Wiring Harness & Fuses_Bullet500_EUROIV 
	2D Wiring Harness & Fuses_Bullet500 

	Trafficator Lights_Bullet500_EUROIV 
	2D Trafficator Lights_Bullet500 

	Tail Lamp_Bullet500_EUROIV 
	2D Tail Lamp_Bullet500 

	Head Lamp & Pilot Lamp_Bullet500_EUROIV 
	2D Head Lamp & Pilot Lamp_Bullet500 V2 

	RR Unit, Ignition Coil, Relays_Bullet500_EUROIV 
	2D RR Unit, Ignition Coil, Relays_Bullet 

	Tool Kit_Bullet500_EUROIV 
	2D Tool Kit_V3 


